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TEST REPORT DECLARE

Applicant ;|| HFCL Limited

Address .|| Plot no. 38, Institutional Area, Sector 32,Gurgaon -122001

10 5 GHz 1000 Mbps UBR with External Antenna with dying gasp

Equipment under Test [extended temperature]

Model No .|l iondxle_d_ext

Trade Mark : b by HFCL

Manufacturer :{| HFCL Limited

Address .|| Plot no. 38, Institutional Area, Sector 32,Gurgaon -122001
Test Standard Used: FCC Part 15E 15.407
Test procedure used: ANSI C63.10-2013 and KDB 789033 D02 General UNII Test Procedures New Rules

v02r01 .

We Declare:
The equipment described above is tested by AA Electro Magnetic Test Laboratory Private Limited and in the

configuration tested the equipment complied with the standards specified above. The test results are contained in this
test report and AA Electro Magnetic Test Laboratory Private Limited is assumed of full responsibility for the
accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance with the
requirement of the above FCC standards.

Report No: AAEMT/RF/230404-04-01

Date of Test: Apr 20, 2023~July 25, 2023 Date of Report: |Sept. 25, 2023

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of AA Electro Magnetic Test Laboratory Private Limited
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1. SUMMARY OF TEST RESULTS

The EUT have been tested according to the applicable standards as referenced below.
FCC Part15 (15.407) , Subpart E
Description of Test Item Standard Results
AC Power Line Conducted Emissions FCC 815.207/ RSS-Gen PASS
Spurious Radiated Emissions FCC 815.209(a), 15.407(b) PASS
26 dB and 99% Emission Bandwidth FCC §15.407(a) PASS
Maximum Conducted Output Power FCC 8407(a) (1) PASS
Band Edges FCC §2.1051, §15.407(b) PASS
Power Spectral Density FCC §15.407(a)(1) PASS
Spurious Emissions at Antenna Terminals FCC 82.1051, §15.407(b) PASS
Antenna Requirement FCC 815.203 PASS
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2. GENERAL TEST INFORMATION
2.1. DESCRIPTION OF EUT

(ACCREDITED

EUT Name

. |10 5 GHz 1000 Mbps UBR with External Antenna with dying gasp
" |[extended temperature]

Model Number

. |liondxle_d_ext

Power supply

Input of PoE: 100-240VAC, 50/60Hz,

" |Output of PoE/input of EUT: +48V(PoE),0.315A

Operation frequency

WiFi:
802.11a/n(HT20)/ac(VHT20)/ax(HE20):
5180MHz~5240MHz; 5745MHz~5825MHz

* 802.11n(HT40)/ac(VHT40)/ax(HE40):

5190MHz~5230MHz; 5755MHz~5795MHz
802.11ac(VHT80)/ax(HE80):5210MHz; 5775MHz

802.11a/n: BPSK/QPSK/16QAM/64QAM

Lplarer * |802.11ac/ax: BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM
802.11a:6,9,12,18,24,36,48,54Mbps;
802.11ac(VHT20):MCS0-MCS9
802.11ac(VHT40/80):MCS0-MCS9

Data Rate :1802.11n(HT20): MCSO0 to MCS9;
802.11n(HT40):MCS0-MCS9;
802.11ax(HE20):MCS0-MCS11;
802.11ax(HE40/80):MCS0-MCS11

Antenna Type : |External Dish/Sector Antenna

Antenna gain 1 |27dBi

H/W No. -|CL

S/W No. : 1700

Battery T INJA

Date of Receipt : |Apr. 04, 2023

Condition of Sample on receipt Good

1 .For a more detailed features description, please refer to the

Note: manufacturer’s specifications or the User's Manual.
2. Antenna gain and antenna type provided by manufacturer.
Note: : |For 5GHz (Port J1 — Chain 1) is the worst case.
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Channel List
802.11a/n/ac/ax (20MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
36 5180 40 5200 44 5220 48 5240
149 5745 153 5765 157 5785 161 5805
165 5825 -- -- -- -- -- --
802.11n/ac/ax (40MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
38 5190 46 5230 151 5755 159 5795
802.11ac/ax (80MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
42 5210 - - - - 155 5775
2.2. ACCESSORIES OF EUT
Descrlptlo_n of Shielded Type Ferrite Core Length
Accessories
PoE i ) i
Injector
2.3. ASSISTANT EQUIPMENT USED FOR TEST
pescrlptlop of Manufacturer Model number or EMC Compliance SN
Assistant equipment Type
Laptop DELL Latitude 3490 - 5M2Z1W2
DC Power Supply JUNKE JK1504K - 20181126-43
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3. EQUIPMENT’S LIST FOR ALL TEST ITEMS
_ ~ _ Cal.Due
No Test Equipment Manufacturer Model No Serial No Cal. Date
Date
Eohde and
1 Spectrum Anzlyzer Schwarz F3P 101163 2022/02/08 20240207
20210915 2023/00/14
2 Loop ant=nna DAFZE Beijing ZN30900C 18032 :
3 | Hipowsrhom antenna DAZE Beijing ZN30700 18012 20210915 202370914
4 Hom antenna DAZE Beijing ZN30702 18006 20210915 202370914
- . _ 202140015 202370914
3 Hom antenna DAFE Befjing FN3I0T03 180035
6 Pre amplifier EELIANDA LN A-(QO9205 - 202301/13 202401713
7 Pre amplifier EELIANDA CF-00218 - 0230113 202401713
3 Biconical Antanmz DAZE Beijing ZN30305C 17038 2021/09/15 2023/09/14
9 EMI-EECEIVER Schwarzheck FCEL 1528194 20230113 20240113
10 LISN Exoritsu ENW-407 3-178%-3 20230113 2024/00/13
SCHWAE.
11 Network-LISN ZBECK NNEMS123 81251314 2023/0113 2024/01/13
SCHWAE.
12 Network-LISN ZBECK NNEMS123 81251313 2023/0113 202470113
Fohde and
13 PULSELIMITER Scln ESH-Z3 100681 20230015 | 20240113
chwarz
14 5062 Coaxial Switch DATWA 1565137
2023/01/13 20240113
15 500 Coaxial Switch - - 20230113 20240113
Wireless signal power
T " SIRE] 7 STIRrR 7
16 meter DARE!! RERI006W RFSWI19022 | 20230113 202470113
17 Signal Generztor EEYSIGHT N3181A 512071
2023/01/13 20240113
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EF Vector Signal
20230113 202401/13
18 Generator Keysight N3182B 512094
1% Spectrum Anzlyzer R&S5 FEV-40M 101385
20230113 20240113
Fadio Communication
20210015 2023/00/14
20 Tester F&S ChIW 300 124589
837017/004 2023/09/14
. - - | 20210915
21 Signal Generator R&S ShiP02 836393/003 20230113
THNCETIC/
0 20230113 2024/01/13
o DC Power Supply Guanker TR 50408
Pro. Temp & Humi, MAAQSLL2
5 20230113 202401/13
23 Chamber MENTEE MHP-130-1C
24 Aftenuators AGILENT 3404B -
23 Aftenuators AGILENT 34938 -
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3.1. BLOCK DIAGRAM OF EUT CONFIGURATION FOR TEST

Laptop EUT Spectrum

3.2. TEST ENVIRONMENT CONDITIONS

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa

3.3. MEASUREMENT UNCERTAINTY

No. Item Uncertainty
1 Conducted Emission Test 2.700B
2 Radiated Emission Test 3.09dB
3 RF power, conducted 2.46dB
4 RF power density, conducted 2.24dB
5 Spurious emissions, conducted 2.71dB
6 All emissions, radiated(<1G) 3.08dB
7 All emissions, radiated(>1G) 3.09dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.
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4. POWER SPECTRAL DENSITY TEST
4.1. BLOCK DIAGRAM OF TEST SETUP

EUT and
Assistant System

Spectrum Attenuator
Analyzer

4.2. APPLIED PROCEDURES / LIMIT

According to FCC §15.407(a)(3)

For the band 5.15-5.25 GHz,
(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as
measured from the horizon must not exceed 125 mW (21 dBm).

(i) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

(i) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may employ antennas with
directional gain up to 23 dBi without any corresponding reduction in the maximum conducted output power or
maximum power spectral density. For fixed point-to-point transmitters that employ a directional antenna gain greater
than 23 dBi, a 1 dB reduction in maximum conducted output power and maximum power spectral density is required
for each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of
point-to-multipoint systems, omni directional applications, and multiple collocated transmitters transmitting the same
information. The operator of the U-NII device, or if the equipment is professionally installed, the installer, is
responsible for ensuring that systems employing high gain directional antennas are used exclusively for fixed,
point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

For the band 5.725-5.85 GHz
For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any 500-kHz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the directional gain of the antenna

exceeds 6 dBi..
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4.3. TEST PROCEDURE

( For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above procedures

make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified in § 15.407(a)(5). For devices
operating in the band 5.725-5.85 GHz, the rules specify a measurement bandwidth of 500 kHz. Many spectrum
analyzers do not have 500 kHz RBW, thus a narrower RBW may need to be used. The rules permit the use of a RBWSs
less than 1 MHz, or 500 kHz, “provided that the measured power is integrated over the full reference bandwidth” to
show the total power over the specified measurement bandwidth (i.e., 1 MHz, or 500 kHz). If measurements are
performed using a reduced resolution bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1 MHz, or 500 KHz
bandwidth, the following adjustments to the procedures apply:

a) Set RBW > 1/T, where T is defined in section I1.B.1.a).

b) Set VBW >3 RBW.

c) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the measured

result, whereas RBW (< 500 KHz) is the reduced resolution bandwidth of the spectrum analyzer set during
measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10log(1MHz/RBW) to the measured
result, whereas RBW (< 1 MHz) is the reduced resolution bandwidth of spectrum analyzer set during measurement.

e) Care must be taken to ensure that the measurements are performed during a period of continuous transmission or
are corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the sections 5.c) and 5.d) above,
since RBW=100 KHZ is available on nearly all spectrum analyzers.

12|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



\\\‘\"l“l‘//,

: 2
N AN/ 7,
SN2

Brg S S =
AA Electro Magnetic Test Laboratory Private Limited ﬂaﬂgﬂ

Y7~ [ACCREDITED)
il

Certificat#5593.01

Report No.: AAEMT/RF/230404-04-01

4.4. TEST RESULT:

CH. No. Frequency p(c:jvgrr] /?\;r:;t)y ( dBIr_T:;TI:/IItHz) Result
TX 802.11a Mode

CH36 5180 -4.50 -4 Pass

CH40 5200 -4.37 -4 Pass

CH48 5240 -4.63 -4 Pass
TX 802.11n20 Mode

CH36 5180 -4.41 -4 Pass

CHA40 5220 -4.45 -4 Pass

CH48 5240 -4.72 A Pass
TX 802.11n40 Mode

CH38 5190 -6.41 -4 Pass

CH46 5230 -7.33 -4 Pass
TX 802.11ac20 Mode

CH36 5180 -4.47 -4 Pass

CHA40 5220 -4.38 -4 Pass

CH48 5240 -4.68 -4 Pass
TX 802.11ac40 Mode

CH38 5190 -7.40 -4 Pass

CH46 5230 -8.61 -4 Pass
TX 802.11ac80 Mode

CH42 5210 -12.12 -4 Pass
TX 802.11ax20 Mode

CH36 5180 -4.32 -4 Pass

CH40 5220 -4.38 -4 Pass

CH48 5240 -4.65 -4 Pass
TX 802.11ax40 Mode

CH38 5190 -7.25 -4 Pass

CH46 5230 -7.92 -4 Pass
TX 802.11ax80 Mode

CH42 5210 -11.56 -4 Pass
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5. TEST RESULT

CH. No. Frequency (dBmlyérg(;tKHz) (dmegg(lJtKHz) Result
TX 802.11a Mode

CH 149 5745 3.86 9 Pass

CH 157 5785 3.27 9 Pass

CH 165 5825 2.93 9 Pass
TX 802.11n20 Mode

CH 149 5745 2.92 9 Pass

CH 157 5785 3.19 9 Pass

CH 165 5825 2.83 9 Pass
TX 802.11n40 Mode

CH151 5755 0.14 9 Pass

CH159 5795 0.23 9 Pass
TX 802.11ac20 Mode

CH 149 5745 3.10 9 Pass

CH 157 5785 2.99 9 Pass

CH 165 5825 2.95 9 Pass
TX 802.11ac40 Mode

CH151 5755 0.97 9 Pass

CH159 5795 0.75 9 Pass
TX 802.11ac80 Mode

CH155 5775 1.04 9 Pass
TX 802.11ax20 Mode

CH 149 5745 3.89 9 Pass

CH 157 5785 3.59 9 Pass

CH 165 5825 3.88 9 Pass
TX 802.11ax40 Mode

CH151 5755 0.69 9 Pass

CH159 5795 0.94 9 Pass
TX 802.11ax80 Mode

CH155 5775 0.75 9 Pass
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Test plots as followed
802.11a
Channel: 36
enter Freg 5.180000000 GHz ] A Type: Log-Pur TRACE]T . 3 a5 B
o LR M o i St
Ref Offaet 0.5 4B Mk 184 = H
10 dBidiv Ref 5.50 dBm <
| ’ ¢
|§I
) 1
Center 5.18000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
5 STATLES
Channel: 40
[Eeniter Freq 5. 200000000 GHz I i Avg Type: Log-Fur ,rgn KRN
ECnintowr WAten: 30 4B EE|fFPPP PP
Ref OMaet 0.5 9B Mkr1 5 20€ ,\
13y et 8.63 dBm 4.37
*1
v [ v
Il ! &
“
L !
| k
Center 5.20000 GHz ) ) ) Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
Wl STATUS
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Channel: 48

JCentor Freq 5.200000000 GHz

Ref OMaet 0.6 ¢B
Ref 5.63 dBm

10 dEdiv

TFGymincl o

" —,  Ttig:Fras Run
P 1 Fae
e = WARen: 30 dB

Ayvg Type: Log-Fwr

TWACE]

TV itk
HET|FPPPF F

Center 5.20000 GHz
#Res BW 1.0 MHz

L=t

#WVBEW 3.0 MHz

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

ETATUS
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802.11n20
Channel: 36
] Avg Type: Log-Fur TACE T G5 B
Snifer Froq 5.180000000GH ] L. ... va Typei Log ]
Wil aw  WAHen: 30 dB e L
Ref Offaet 0.5 &8 MEkri 5.1 . r.-_l’-l l-: iz
Il;'_\._;L'l\.'-l Ref 5.59 dBm 4. .41 dBm

Center 518000 GHz T T
#Res BW 1.0 MHz Sweep 1.000 ms (1001 pts)

bt 50

#VBEW 3.0 MHz

Channel: 40
[Eenter Freq 5.200000000 GHz . I— Wi Typa: Log-Puv josa FERRER
IFGamiow  MAmen: 30 dB Lk =t il
Ref Offast 0.5 dB Mkr1
Jodeidiv - Ref 5.55 dBm
@
» ™= 3 i
Center 5 20000 GHz Span 30.00 MHz
#Res BWW 1.0 MHz WVEW 3.0 MHz Sweep 1.000 ms (1001 pts)
(Y STATLS
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Channel: 48
JCentor Freq 5240000000 GHz Avg Type: Log-Fwr TmacE] }
ol i e TbrAy
Ral OMa:t 0.5 B Mkr1 5.245 , .. iz
|paeiai  Ref 5.28 dBm -1.72 dBm
L/
¥ :
1
¥
k
" 2 g

Center 524000 GHz Span 30.00 MHz
#Res BEW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

{TE T STATUS
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802.11n40
Channel: 38
[Eenter Freq 5.190000000 GHz . . [ —— Al Type: Log-Pur k- R
IFGamin:l o '-ﬁn‘-n-.: 30 dB oot |
Raf Offsst 0.6 dB o Mkr1 5.181 80 GHz
10 aidy  Ref 3.59 dBm -5.41 dBm
; P 1] i
> p !
I. A 4 I
~ sHah B T
Center 5.19000 GHz - - - T Span 60.00 MHz|
privaa B4 Me BIEW 10 N . Sweep 1.000 ms (1001 pts)
iz Mg 5 TATLS
Channel: 46
er Freq 5.230000000 GHz i ‘L“ o5 TEFees R Ava Type: Log-Fuwr “'J:f;;!'_' : e
|r-pul||n:| o iAsten. 30 dB rfF PP PP r-
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10 dBidiv Ref 2.67 dBm 3 dBm
| | | &
= o b e S T il " I__..- LI
Jr lr_
_..l I- %
- el ’ = | YT
Center 5.23000 GHz N Span 60.00 MHz
Pleas B 1.0 MHz FVEW 0N Sweep 1000 ms (1001 pta)
W5 '@'ﬂdﬂﬂ-
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802.11ac20
Channel: 36
[Eentar Freq 5.180000000 GHz ] ) Av Typa: Log-Fur b EE RN
PH Fau (o VrigiFres Run THPE b aritain
IEGainiow —  SAfen: 30 dB cer|F PRFF P
Ref Offaat 0.5 4B Mkrl 5.1 .. ,'.-_-: 1 ir
10 diidiy Ref 553 dBm 1.4T7 dBm
Log niellicroihe Mt
Y o
ol .
W
i’
!
il
b hintt!
Center 5 18000 GHz ' Span 30.00 MHz
#Res BW 1.0 MHz #BVBW 3.0 MHz Sweep 1.000 ms (1001 pis)
e STATLS
Channel: 40
. | Awg T 1 Leg-Fwr Tace | .
enter Freq 5.200000000 GHz | . o va Type: Log i LER R
FGalmLow A en: 30 dB wrfFFFPF P
Ref Offaet 0.5 JB Mir1 {
10 dBidiv Ref 5.62 dBm
¢ 1
F + & e = ey | 1§ ¥
.
Fgrhi
LY T -
Center 5.20000 GHz o SRR
#Res BW 1.0 MHz #WVEBW 3.0 MHz Sweep 1.000 ms (1001 pis)
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Channel: 48
enter Freq 5.740000000 GHz ;I'.,. FE—— #rg Typa: Log-Pur e ad 15 E R
iFhGainloe WAHen: 30 48 P PRRFF
R Mkr1 5. 245
joonidy  Ref 5.32 dBm 4.
L)
il
|!'lI
s O L%,
Center 524000 GHz : = i = : = ] ‘Span 3000 MHz
#Res BW 1.0 NMHz FWVBW 3.0 MHz Sweep 1.000 ms (1001 pis)
e R
802.11ac40
Channel: 38
ﬁl‘-ﬂl.r Freq 5.190000000 GHz o ._iﬂ S Ayg Typs: Log-Fwr S 1::.;5 = -. .. _‘ _‘.
EGabnlows — WAHsA 30 4B LoT{F PR PP P
Ref Offset 0.5 dB Mkr1 5.979 3
|'(.’;:i't""'"' Ref 2.60 dBm
I "-
hi i
» ‘If"..' | -
Center 5.19000 GHz ] : * ! - - T
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 Pis_}
(AL Iﬂp':rnu'.
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e 1 T
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1
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Channel: 48
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FGaindow  SAfen 30 4B L bt
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6. 26 dB & 99% Emission Bandwidth

6.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum | |Attenuator Assistant System

Analyzer

6.2. APPLIED PROCEDURES / LIMIT

The maximum power spectral density is measured as a conducted emission by direct connection of a calibrated test
instrument to the equipment under test. If the device cannot be connected directly, alternative techniques acceptable to
the Commission may be used. Measurements in the 5.725-5.85 GHz band are made over a reference bandwidth of 500
kHz or the 26 dB emission bandwidth of the device, whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35
GHz, and the 5.47-5.725 GHz bands are made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the

device, whichever is less. A narrower resolution bandwidth can be used, provided that the measured power
is integrated over the full reference bandwidth.

6.3. TEST PROCEDURE

a) Set RBW = approximately 1% of the emission bandwidth.
b) Set the VBW > RBW.
c) Detector = Peak.
d) Trace mode = max hold.
e) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission. Compare this
with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the RBW/EBW ratio is
approximately 1%.
The following procedure shall be used for measuring (99 %) power bandwidth:
1. Set center frequency to the nominal EUT channel center frequency.
2. Set span = 1.5 times to 5.0 times the OBW.
3. Set RBW =1 % to 5 % of the OBW
4. Set VBW >3 - RBW
5. Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes)
shall be used.
6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered
and directly summed in power units. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as
the lower frequency. The process is repeated until 99.5 % of the total is reached; that frequency is
recorded as the upper frequency. The 99% occupied bandwidth is the difference between these two

frequencies.
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Test Result
26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. Frequency 802.11 802.11 802.11 802.11 802.11 802.11
No. (MHz) | 802.11a - ac 8 g02.11a - -ac oax
(HT20) (VHT20) (HE20) (HT20) | (VHT20) | (HE20)
36 5180.00 19.860 21.090 21.780 21.930 16.514 17.732 17.742 19.054
40 5200.00 20.190 21.480 21.450 21.630 16.496 17.741 17.770 19.040
48 5240.00 20.460 21.510 21.120 21.930 16.511 17.769 17.752 19.043
6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. Frequency 802.11 802.11 802.11 802.11 802.11 802.11
No. (MHz) | 802.11a o e X g02.11a - sl It
(HT20) (VHT20) (HE20) (HT20) | (VHT20) | (HE20)
149 5745.00 16.560 17.850 17.850 19.200 16.499 17.753 17.740 19.041
157 5785.00 16.560 17.850 17.820 19.200 16.515 17.741 17.755 19.038
165 5825.00 16.560 17.820 17.850 19.200 16.501 17.743 17.759 19.045
26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. | Frequency
NO (MH2) 802.11n | 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
' (HT40) | (VHTA40) (HE40) (HT40) (VHTA40) (HE40)
38 5190.00 | 43.260 42.300 43.440 36.417 36.436 37.966
46 5230.00 | 42.900 42.420 43.500 36.439 36.440 37.986
6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. | Frequency
NO (MH2) 802.11n | 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
' (HT40) | (VHT40) (HE40) (HT40) (VHT40) (HE40)
151 | 5755.00 | 36.540 36.600 38.280 36.180 36.354 37.977
159 | 5795.00 | 36.540 36.660 38.340 36.144 36.418 37.980
cH. | Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
o, (&HZ) y 802.11ac 802.11ax 802.11ac 802.11ax
' (VHT80) (HES80) (VHT80) (HEB80)
42 5210.00 87.360 86.640 76.099 77.633
cH. | Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
o, (&HZ) 4 802.11ac 802.11ax 802.11ac 802.11ax
' (VHT80) (HES80) (VHT80) (HE80)
155 | 5775.00 76.800 78.480 76.131 77.736
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Center 575500 GHz - ) - - Span 60.00 MHz
es BN 100 kHz #VBW 300 KHZ Sweap 5800 ms (1001 pts)
SLERseLSss—— e ———
7] f 5 T36 70 GHz 1650 dBm
M r 5773 30 GHz AE 5S4 dBm
M r 5740 42 GHz J.72 dBm
L
W srarus
Channel: 159
|€enter Freq 5.785000000 GHz | . fug Type: Log-Fwr TrACE] l.'._
o L R Teele FR R
Ref Offset 0.6 dB Mkr3d 5
10 dElfdiy Ref -0.68 dBm
[ e e Py | F A :.-*'_-.{}'-
Center 5.79500 GHz - ) B - Span 60.00 MHz
es BIW 100 kHz FVEW 300 KHZ Sweep 5800 ms (1001 pts)
SLEsSSLLL————————
rd f 70 GHz AT 42 dBm
rd r 5813 30 GHz AT AR dBm
r4 f 208 34 GHz A0EE dBm
=
g/ sTaTus
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Dol o\
Certificat#5593.01
Report No.. AAEMT/RF/230404-04-01
6dB BW 802.11ax40
Channel: 151
|€enter Freq 5. 755000000 GHz e l'!a-n e —— #ug Type: Log-Pur "Ifﬂ:| EEEEE
(FCabLow iarten: 30 dB8 mrfFFPPP P
Pk 5 T7T68 52 GHz
Ref Oifset 0.6 dB 3 iy

1 dilidiy Ref 0.74 dBm 9.28 dBm

| (i \ e o — = * 4 oy

Center 575500 GHz - ) B - Span 60.00 MHz

es BW 100 kHz #VBW 300 kH=z Sweep 5.EB00 ms (1001 pis)
e e e
Ik f 5. T35 B8 GHz 1862 dBm
K r 5774 14 GHz -16.42 dBm
M f E.TED 82 GHz .28 dBm
"
@::1.-.“.-.
Channel: 159
|Eenter Freq 5.7 95000000 GHz ] ) fvg Tywe: Log-Fur e AEETCN)
i3 L S et e e PR
Mkr3 5 780 60 GHT
Ref Oiffset 0.6 dB i 2% ~AB
19 dBldiy Ref -0.53 dBm 10.53 dBm
[ _:"3.:_ i & by e — frmre digy
[ ,

Center 5.79500 GHz - ) B - Span 60.00 MHz
RES BYY 100 KHE FVBW SO0 KHE Bweep 5.800 mE (1001 pts)
I e I IS S

M f 5.TTE BE GHz S1E05 dBm
] r 5514 20 GHz -20.08 dBm
M r 6.7E0 &0 GHz ~10E3 dBm
_#
Ejn:n.'.ul-.
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Report No.. AAEMT/RF/230404-04-01
26dB BW 802.11ac80
Channel: 42
enter Freg 5.210000000 GHz AvE Type: Log-Fwr mace )
D Fe G e i
Raf Offset 0.6 dB Mkr3 5.21 '
10 diidiy Ref .43 dBm 18
LG 9_: ]
¥: 4
Center 521000 GHz B ' ' ] - ] - Span 120.0 MHz
es BIW B20 kHz #VBW 2.7 MHz Sweep 1.000 ms (1001 pts)
[WER hore | TRCL A = T T s [ RICToHwinis ] lhctanve:
1 f E 166 44 GHz 2900 dBm
Z M r 5353 80 GHz -31.18 dEm
. ] r 6218 &4 GHz 28T dBm
B
&
T
a
2
10
11 -
q >
Er g sTaTus
26dB BW 802.11ax80
Channel: 42
[E€enter Freq 5.210000000 GHz ] ) g Type: Log-Pur e IEE TR
PG Tem 0 Tiig:Fres fun e gy
Raf Dffset 0.5 dB Mkr3 5,177 36 GH
::_. dBidiv Ref 7.14 dBm
. - BT - .
Center 5.21000 GHz - ) - - Span 1200 MHz
es BW 820 KHz #VBW 2.7 MHz Sweep 1.000 ms (1001 pts)
e e
M F £ 1668 B0 GHz 3032 diBsi
] r E253 44 QHz =29.78 dBm
M r EATT 3 GHz 2.8% dBm
¥
Eb::p..n-.
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Report No.. AAEMT/RF/230404-04-01
6dB BW 802.11ac80
Channel: 155 3
[Eenier Freq 5.775000000 GHz | - Ava Type: Log-Fur o 15 R R
(Falmdow MArten: 30 48 mwrlFFPPFF
Mkr3 5 80
Raf Offset 0.6 dB
10 dElfdiy Ref -3.57 dBm
& e Vol - e 2 e | e & PR i ’ —— .- ? - t,:r
G i v
Center 577500 GHz B - Span 120.0 MHz
Es- BW 100 kHz WWVBW 300 KHz Bweep 11.53 ms (1001 pts)
B e I e e
] f 5.T36 60 Gz 2535 dBm
] r E.513 40 GHz 2366 dBm
] r &203 20 GHz SAAET dBm
"
E(h::-..-.rn-.
6dB BW 802.11ax80
Channel: 155
ICentor Freg 5. 775000000 GH=z ] Ava Typs: Log-Pwr bl [ = 8
15 LT e S e P
T — MKkr3 5.747 88 GHz
10 diidly Ref -2.42 dBm 12.42 dBm
¢ . | 0
EEL
Center 5. 77500 GHZ Span 120.0 MH-Z
es BW 100 KHz WWVBW 300 KHz Bweep 11.53 ms (1001 pis)
[heRlRoce] tAcl sel] = 1 v | FUNCTIDN [ FUNCTORwIbTH]  FukcTohwale
1 M F 5ET36TE GHz 22 55 dBm
I M r 5814 24 GHz -22.TH dBm
. ] r BTAT 28 GHz 1242 dBm
5
&
T
=3
=
o
1 o
q 3
T l‘.’,'ﬂ,r-mrl.-':-
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99% OBW 802.11a

Channel: 36
: : g OH00I0 ;
[Senter Freq 5.180000000 GHz ] s $;:§'Fu:.|§.'.:'ﬂ "I'fmu.,..._ 10440 P M
G ko EArsn: 30 dB Radie Devics BTS
Ref Offget 0.6 d& Mkri 5 ':?_"lf?tn_’--::-l GHz
10 dBdi Ref 5.76 dBm B.6Z65 dBm
Log $
Conter 5.18 GHz Span 30 MHz
os BW 200 kHz #VBW 620 kHz Sweep 1ms
Occuplied Bandwidth Total Power 12.5 dBm
16.514 MHz
Transmit Freq Ermor 101.25 kH=z oOBW Power 99.00 %
®x dB Bandwidth 20.19 MHz x dB =26.00 dB
s g sTATUS
Channel: 40
- o :
enter Freq 5.200000000 GHz o $;:§T=..:.':E.E qﬂ;mmm 10410 Fadie Sud: Hene
L R EPA T e dasten: 30 dB Radia Devics: BTS
Mkri 5.1818343 GHz
Rel Offset 0.6 dS ; L
10 dBdiv Ref 5.990 dBm -8. 7459 dBm
log T T T v
' By
Conter 5.2 GHz Span 30 MHz
es BW 200 kHz FVBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 12.8 dBm
16.496 MHz
Transmit Freq Error 82.528 kH=z oOBW Power 99.00 %
® dB Bandwidth 20.34 MHz x dB ~26.00 dB
e g =raTus
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Channel: 48
- S :
enter Freq 5.240000000 GHz i $;;’ff=..£'s?.'.§ S Gﬂ‘mmlm 10010 Fadle Sud: Hene
HH il e WArten: 30 dB Radia Devics: BTS
MEkr1l 5. 2318374 GHz
Ref Offset 0.5 dS N e :

16 dBlidiv Ref 6.32 dBm -8. 7636 dBm

Log * T -

Center 5.24 GHz Span 30 MHz
es BW 200 kHz #VBW 620 KHz Sweep 1 ms
Occupied Bandwidth Total Power 13.3 dBm

16.511 MHz
Transmit Freq Error 92. 7896 kHz OBW Power 99.00 %
» dB Bandwidth 20.58 MHz = dB -26.00 dB
el %51’““."}
99% OBW 802.11a
Channel: 149
rF ¥ i
enter Freq 5. 745000000 GHz ] o $;;§;":-ﬁ1‘-._5. 45030000 r:;i:'lm“__ w— Radia Std: Mons
HEE G il e WArten: 30 48 Radia Davics: BTS
Ref Offset 0.6 dS Mkr1 5 ?3::":‘--"" GHz

10 dBidiv Ref 9.36 dBm 55753 dBm

Log é 1 1

Center 5.745 GHz Span 30 MHz
es BW 200 kHz FVBW 620 KHz Sweep 1 ms
Occupied Bandwidth Total Power 15.7 dBm

16.499 MHz
Transmit Freq Error 96.204 kH=z OBW Power 99.00 %
* dB Bandwidth 19.88 MHz x dB =26.00 dB
ol %FTQT‘JU
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5.785000000 GHz |

G Ly

Ref OfTset 0.5 dB
10 dB Sl

Channel: 157

Canter Freq: 8 FAS000000 GHx

—— Trig: Fres Fun
WAR=n: 30 4B

Avg|Held: 10110

T
% 7~ [ACCREDITED]

KT
Certificat#5593.01

Radio Std: Mone

Radie Devics: BTS

Ref £.36 dEBm
Log

Mkr1 5. 7768417 GHz

B. 8028 aBm

-4

Center 5.785 GHz

es BIW 200 kHz

ABW 620 kHz

Span 10 MHz

Ceccupied Bandwidth

Total Power

15.2 dBm
16.515 MHz
Transmit Freq Error 989.312 kH=z OBW Powar a0.00 %
x dB Bandwidth 19.93 MHz x dB -26.00 dB
Al O sTaTUS

Sweep 1ms

enter Freq 5.825000000 GH=

B oma

Ref Offzet 0.6 dB

Channel: 165

Canter Frog: 8 838000000 GHz

Trig: Fres Aun
HAren 30 4B

B g|Hald: 1010

Radia Std: Mens

Radia Device: BTS

10 B

Ref 8.06 dBm
Log

Mkr1 5. 8188535 GHz

B,

Center 5.825 GHz

. 61682 dBm

es BW 200 kKHz

Span 30 MHz
#BW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Power 14.8 dBm
16.501 MHz
Transmit Freq Ermor 103.75 kH=z OBW Power 99.00 %
x dB Bandwidth 20.24 MH=z * dB -26.00 dB
ES Mgy sTaTUS
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99% OBW 802.11n20

Channel: 36

I i o rF : 8. 100000000 GiH Radia Std: Mo
JCenter Freq 5.180000000 GH=z ] T;:f;"ng“" n:mm-m. . wdle ne
WG L e WArten: 30 dB Radio Devics, BTS
MErd 5. 1712221 GHz
Ref Offset 0.5 d8 o
10 dBkdiv Rafl 5.93 dBm 9.9634 dBm
Log $
Center 5.18 GHz Span 10 MHz
es BW 200 KHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 12.6 dBm
17.732 MHz
Transmit Freq Ermor 88.215 kH=z OBW Powar 99.00 %
x dB Bandwidth 20.94 MHz x dB =26.00 dB
e & STATUS
Channel: 40
Canter Freg: 8 200000000 GGHz Radia Std: Mons

i_:untur Freq 5.200000000 GHz ]

b il mar

e

Trig: Fras A
AEen 30 48

Avg|Held: 10M0
Radis Davics BTS

Mkri 5189123017 GHz

ARk Rof 568 ABm 8.9011 dBm
Log é
Center 5.2 GHz Span 10 MHz

es BW 200 kHz SVBW 620 kHz Sweep 1 ms

Occupied Bandwidth Total Power 12.6 dBm

17.741 MHz

Transmit Freq Error 100.83 kH=z OBW Powar a9.00 %

* dB Bandwidth 21.31 MHz=z x dB =26.00 dB
s O sTaTUs
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Channel: 48
rFrag: 8, :
i_:nntur Freq 5.240000000 GHz ] s $;::“'F":'l;_-_: 240000000 ﬁﬂinlﬂﬁld'- - Radiz Std: Mone
0 G s Ly Arten: 30 dB Radio Devics; BTS
Ref Offset 0.5 d8 Mhkri 5.2312152 GHz

10 dBidiv Ref 6.00 dBm 3. 2008 dBm

Log #

Conter 5.24 GHz Span 30 MHz
es BIW 200 kHz #WBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 13.3 dBm

17.769 MHz

Transmit Freq Error 99.846 kH=z oOBW Power a99.00 %

® dB Bandwidth 21.20 MHz x dB -26.00 dB
i g sTaTus

99% OBW 802.11n20
Channel: 149
| & rF : 8, FAS000000 GH 23 Std: B
Center Freq 5.745000000 GHz s Tv‘i::‘:m-:‘;.uh * A.-v='|HaI:k. 1040 e St Hens
G i Ly Arten: 30 48 Radio Devics: BTS
o et B Mkr1 5.T3B8237T5 GHz

10 dBidiy Ref 9.20 dBm 5. 7539 dBm

Log #

Center 5.745 GHz Span 30 MHz
es BIWW 200 kHz #BEW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 15.8 dBm

17.753 MHz
Transmit Freq Error 4114.26 kHz OBW Powar a9.00 %
x dB Bandwidth 21.22 MHz x dB =26.00 dB
e g sTaTus
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Channel: 157

5. 785000000 GH=z | Center Freg: §.705000000 GHz

Trig: Fras Aun Avg|Held: 10H0
WArten: 30 dB

Radia Std; Mons

A0 G Loy Radie Deavice BTS

10 dB el

kri 5. 7782321 GHz
Ref Offset 0.5 dB8 Mbr 5 B2321 GH

Ref 7.99 dBm
Log

T.3992 dBm

Center 5.785 GHz

Span 30 MHz
es BW 200 kHz

#VBW 620 kHz

Sweep 1ms
Occupied Bandwidth Total Power 15.2 dBm
17.741 MHz
Transmit Freq Error 102.51 kH=z oOBW Power a99.00 %
® dB Bandwidth 21.25 MHz x dB -26.00 dB
i g sTaTus
Channel: 165

[Eenter Freg 5. 825000000 GHz ] Santar Freq: 8.625000000 GHa

Trig: Fraw Aun Avg|Held: 10040
WARten: 30 4B

Radio Std: Mone

e
A i Loy Radic Devics: BTS

Ref Offset 0.5 dB Mkr1i 58182356 GHz
10 dBidiv Ref £.15 dBm 8. 8451 dBm
LoQ &

Center 5.825 GHz Span 30 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 15.1 dBm

17.743 MHz
Transmit Freq Error 407.18 kH=z OBW Powar a9.00 %
x dB Bandwidth 21.20 MHz x dB -26.00 dB
e g sTaTus
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99% OBW 802.11ac20

Channel: 36
riF : 8, 1A0000na0 T
v PGS OO UL G ] g $EL’:‘?..£‘£‘.‘.5 . Gﬂfmmm 1040 Fadla Sud: Hone
A Gwinel mar Warten: 30 dB Radio Device: BTS
Mkr1l 51712264 GHz
Ref Offset 0.5 dB

160 dBidiv Ref 5‘3.3 dEm 8.8725 dBm

Log *

Center 5.18 GHz Span 10 MHz
es BIW 200 kHz #VBW 620 kHz Sweep 1 ms
Gﬁgupied Bandwidth Total Power 12.2 dBm

17.742 MHz
Transmit Freq Error a7.255 kHz OBW Powaer a9.00 %
* dB Bandwidth 21.38 MHz x dB =26.00 dB
L ﬁb STATUS
Channel: 40
enter Freq 5.200000000 GHz o, $;;"T='.:£'E..Em Gﬂ‘ﬂmm 10140 Fadie Sud: Hene
MR WAsten: 30 dB Radia Davics: BTS
Rel Offset 0.5 dS Mkr1 5. 181 ?l’.‘nl -'_—Zf-l z

10 dBdiv Ref 4.76 dBm 10.453 dBm

Log # T T

Center 5.2 GHz Span 30 MHz
es BW 200 kHz #BW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Fower 11.8 dBm

17.770 MHz
Transmit Freq Error 85.732 kHz OBW Powar o000 %
x» dB Bandwidth 21.38 MH=z = dB -26.00 dB
e Mgy sTaTLS
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Certificat#5593.01
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Report No.. AAEMT/RF/230404-04-01
Channel: 48
snter Freq 5.240000000 GHz A $;T§:::‘£E“W Gﬂ‘ﬂmm 10410 Fadie Sud: Hene
SHE G L WArten: 30 dB Radis Devics: BTS
Refl Offset 0.5 dB Mkr1 5.2312152 GHz

10 dBidiv Ref 5.64 dBm 9.2468 dBm

Log &

Center 5.24 GHz Span 30 MHz
es BW 200 kKHz #FBW 620 kHz Sweep 1 ms
Ccocupied Bandwidth Total Power 13.0 dBm

17.752 MHz
Transmit Freq Error 94.2340 kH=z OBW Powaer 99,00 %
x» dB Bandwidth 21.18 MH=z * dB =26.00 dB
e gy=aTus
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99% OBW 802.11ac20

5. 745000000 GHz ]

A0 il mar

e

Channel; 149

Canter Freq; 8 T45000000 GHz
Avg|Held: 10/40

Trig: Fraa Fun
darten: 30 dB

Radio Std: Mone

Radio Device: BTS

Ref Offset 0.5 dE Mkr1 5. T362212 GHz
10 dBlidiu Ref £.61 dBm 6.8478 dBm

Log *

Center 5.74% GHz Span 10 MHz
es BIW 200 kHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Power 15.4 dBm

17.740 MHz
Transmit Freq Error 91.278 kH=z OBW Powaer a9.00 %
* dB Bandwidth 21.867 MHz x dB =26.00 dB
L ﬁb'.ﬁ*rll':-
Channel: 157

5.785000000 GHz ]

A0 il mar

e

Canter Freg; 8 FAS000000 GHz
Avg|Held: 10/40

Trig: Fraa Fun
darten: 30 dB

Radio Std: Mone

Radio Device: BTS

Fef Offset 0.5 dB
Ref 7.75 dBm

Mkrl 5. TT62244 GHz

5. 89190 dBm

»

Center 5.785% GHz
es BIW 200 kHz

#VBW 620 kHz

Span 10 MHz
Sweep 1ms

Occupied Bandwidth Total Power 15.2 dBm
17.755 MHz
Transmit Freq Error 101.66 kH=z OBW Powaer a9.00 %
* dB Bandwidth 21.52 MHz x dB =26.00 dB
L ﬁb'.ﬁ*rll':-
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AA Electro Magnetic Test Laboratory Private Limited
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Channel: 165

Canter Freg: § 8000000 GHz

Trig: Fras Fun
WAH=n: 30 4B

Avg|Held: 1040

1y,

AN
——-

v
Y,

T —
Dl
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Certificat#5593.01

N

Radio Std: Mons

Radic Devics BTS

Ref Offset 0.5 dS Mkrl 58162318 GHz
10 By Ref 7.77 dBm B.4263 dBm
Log #
1
Center 5.825 GHz Span 10 MHz
es BW 200 kKHz #WVBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 15.0 dBm
17.759 MHz
Transmit Freq Ermor 4441.18 kH=z OBW Powar a9, 00 %
x dB Bandwidth 21.38 MH=z * dBE =26.00 dB
wms g 5TATUS
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99% OBW 802.11ax20

Channel: 36
- . :
enter Freq 5. 180000000 GH=z o $;:§;'_rﬁt:.1m aﬂ‘mmm . Hadis Std: Mons
HEE G il e WArten: 30 48 Radia Davics: BTS
el et G i Mkr1 5 1?-"-’.='ETF..E GHz

10 Bl Ref 5.64 dBm -8.1482 dBm
log b T T

i | | ﬁ ﬁ f | ]

Center 5.18 GHz Span 30 MHz
es BW 200 kHz FVBW 620 KHz Sweep 1 ms
Cccupied Bandwidth Total Power 13.2 dBm

19.054 MHz
Transmit Freq Error 104.04 kH=z OBW Power 99.00 %
* dB Bandwidth 21.47 MHz x dB =26.00 dB
ol i& STATLS
Channel: 40
P - 8, re
|[Eenter Freq 5200000000 GHz I - g:_:g;'_:-;_-_: 2HOGGOEH0 =ﬂ='|m| . Badis Srd: None
G il e Warren: 30 48 Radic Devics: BTS
Rel Offset 0.5 dB Mkr1 5§ 'Ii_-:llrf'ﬁ?'?'l GHz

10 dBdiy Ref 5.68 dBm r.e125 dBm

Log é

Center 5.2 GHz Span 10 MHz
es BW 200 kHz #BEW 620 kHz Sweep 1 ms
Cccuplied Bandwidth Total Power 13.3 dBm

19.040 MHz
Transmit Freq Error 95.249 kH=z OBW Power a9.00 %
x dB Bandwidth 21.68 MH=z x dB -28.00 dB
e O sTaTUS
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Channel: 48
rFrag: 8, :
i_:nntur Freq 5.240000000 GHz ] s $;::NF":'I;_-_: 40000000 ﬁﬂinlﬂﬂd'- - Radie Std: Mons
0 G s Ly Arten: 30 dB Radio Devics; BTS
Mkr1 5. 2305771 GHz
Ref Offset 0.5 dB et AL

10 dBidiv Ref 5,1.2 dBm 5.83039 dBm

Log #

Conter 5.24 GHz Span 30 MHz
es BIW 200 kHz AVBEW 620 kHz Sweep 1 ms
n-ccupied Bandwidth Total Powar 14.0 dBm

19.043 MHz

Transmit Freq Error 98.520 kH=z oOBW Power a99.00 %

* dB Bandwidth 21.77F MHz x dB -26.00 dB
i g sTaTus

99% OBW 802.11ax20
Channel: 149
rF ;& FaSo0on00 g
=l Al 5.745000000 GHz ] ) %‘.—E’;"n.i's?.'.: h Gﬂ‘mmm 1040 Fadla Sud: Hone
A il WArten: 30 dB Radia Devics BTS
Mkr1 5 7355825 GHz
Ref Offset 0.5 dB :

i dpid  Ref 8.96 dBm 4.8841 dBm

Log #

Center 5.74%5 GHz Span 10 MHz
es BIW 200 kHz AVBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Power 16.3 dBm

19.041 MHz
Transmit Freq Error 102.78 kH=z OBW Powar a9.00 %
* dB Bandwidth 21.85 MHz x dB -26.00 dB
L %51*[“5
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Channel: 157
T riF ;. 6. FAS000000 i
I:Lrl‘rm 5.785000000 GHz ] s $r‘|:f:u:.ﬁ‘.'.:' . G:':mmm_ 10440 Pl s
WG el e Earten: 30 dB Radio Devics, BTS
Ref Offset 0.5 dS MEkr1 57755972 GHz
16 o Bl Ref .21 dBm
Log ‘ 1
Center 5.785 GHz Span 10 MHz
o5 BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occupled Bandwidth Total Power 15.8 dBm
19.038 MHz
Transmit Freq Ermor 115.96 kH=z OBW Power 99.00 %
¥ dB Bandwidth 21.93 MHz x dB -26.00 dB
el 5 d’b:-lﬁ.ﬂ.l':-
Channel: 165
P - &, re
[Eenter Freq 5.825000000 GHz ] = g.:_:g;":-;_._: EHSO00000 Itﬂznluﬂi . Fadia Std: Mons
G il e Warren: 30 48 Radic Devics: BTS
Rel Offset 0.5 dB Mkr1 5 .‘31'_1!“'\-"[71 GHz
10 dBdiy Ref £.597 dBm 5. 1875 dBm
Log #' 1
Center 5.825 GHz Span 10 MHz
es BW 200 kHz #BEW 620 kHz Sweep 1 ms
Cccuplied Bandwidth Total Power 15.7 dBm
19.045 MHz
Transmit Freq Error 4123.34 kH=z OBW Power a9.00 %
x dB Bandwidth 21.87 MHz=z x dB -28.00 dB
e O sTaTUS
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99% OBW 802.11n40

Channel: 38
rFrag: 8.4 :
C entar F 5. 190000000 GHz ] . $::‘\IF":';“: HODGOGID ﬁﬂim«l:k. - Hadia Std: Mone
G il e Warren: 30 48 Radic Devics: BTS
Mkr1l 5.1718B62 GHz
sk Ref 5.80 dBm. 8.9169 dBm

Log ¢

Center 5.19 GHz Span 60 MHz
es BW 430 kHz #VBW 1.3 MHz Sweep 1ms

Cccupied Bandwidth Total Powear 12.4 dBm
36.417 MHz
Transmit Freq Error a94. 846 kH=z OBW Power a9.00 %
x dB Bandwidth 42.82 MHz x dB -26.00 dB
s O sTaTUS
Channel: 46
SRR OO I g ?5:";'.:&';?..:“““”“ G::mnam. 10410 ST e
A G sk me WARSn: 30 4B Radia Davics: BTS

Ref Ofset 0.5 dS Mkri 5.21 I_Ei?s:'c:i GHz

10 By Ref 6.34 dBm 8. 3462 dBm

Log *

Center 5.23 GHz Span 60 MHz
es BIW 430 kHz #VBW 1.0 MHz Sweep 1 ms
Occupied Bandwidth Total Power 13.2 dBm

36.439 MHz
Transmit Freq Error 103.78 kH= OBW Powar a9.00 %
x dB Bandwidth 42.73 MHz x dB -26.00 dB
s g sTaTus
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99% OBW 802.11n40
Channel: 151
[Eenter Freq 5.755000000 GHz l s $F‘I:"-‘F:::.;.u: G:':gu-md. 10010 Pl s
WG L e WArten: 30 dB Radio Devics, BTS
Ref Offsst 0.5 a8 Mkri 5.7369449
10 dBdi Ref 6.73 dBm 8.2TaC
Log 3 1
| o |
Center 5.755% GHz Span 60 MHz
es BW 430 kHz #VBW 1.3 MHz Sweep 1ms
Occuplied Bandwidth Total Power 13.2 dBm
36.180 MHz
Transmit Freq Ermor 34.822 kH=z OBW Powar 99.00 %
®x dB Bandwidth 39.61 MHz x dB =26.00 dB
et 55 m STATUS
Channel: 159
5. 795000000 GHz 1 Cantar Freg: 5.IRSEONO GHz Hadia Std; Mene

Wil mar

v

Trig: Fras Run
WArsn: 30 dB8

Avg|Held: 1010

Radia Devics: BTS

Ref Offset 06 dS
10 dBidiy Ref 5.72 dBm

Mikri 388 GHz

85 dBm

5 FTTE

L=

Center 5.795 GHz
es BIW 430 kHz

Oeccupled Bandwidth

36.144 MHz
Transmit Freq Error 10.656 kH=z
x dB Bandwidth 39.26 MHz

LT

Span 60 MHz
#VBW 1.1 MHz Sweep 1ms
Total Power 11.7 dBm
OBW Power a0.00 %
x dB =26.00 dB
g sTaTus

75|Page

Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



AA Electro Magnetic Test Laboratory Private Limited ﬂﬂ%
NN

N

|ACCREDITED!

Certificat#5593.01

KRR

Report No.: AAEMT/RF/230404-04-01

99% OBW 802.11ac40

Channel: 38
T : o rF : 8. 1H0000000 GiH Radia Std: Mol
[Centor Freq 5.190000000 GHz ] . T;:f‘;":'lﬁ!“" 1 A.:ml—h-ld. I adia ne
WG L e WArten: 30 dB Radio Devics, BTS
Ref Offsst 0.5 dS MEri S i?_'lﬁ‘.ﬁﬁ."f- GHz

10 dBfdiy Ref 6.1% dBm 8.5T11 dBm

Log #

Center 5.19 GHz Span 60 MHz
es BW 430 kKHz #VBW 1.2 MHz Sweep 1ms
Occuplied Bandwidth Total Power 12.4 dBm

36.436 MHz

Transmit Freq Ermor 110.52 kH=z OBW Powar 99.00 %

x dB Bandwidth 42.23 MHz x dB =26.00 dB
{FLT & STATLUS

Channel: 46

| ; rFrag: :

JCentor Freq 5.230000000 GHz ] s $;:§='-r€;:-m G:':gp-ma_ ortn Radia Std: Mons
B Gl e EArsn: 30 dB Radio Devics; BTS

Ref Offset 0.5 d8 Mkr1 5. 211878 GHz
10 dBidiy Refl 6.61 dBm_ 7.3009 dBm

=—T ¢

Conter 5.23 GHz Span 60 MHz
os BW 430 KHz #VBW 1.2 MHz Sweep 1ms
Occuplied Bandwidth Total Power 13.3 dBm

36.440 MH=z
Transmit Freq Ermor 98.804 kH=z oOBW Power 99.00 %
x dB Bandwidth 42.26 MHz x dB =26.00 dB
s g sTATUS
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99% OBW 802.11ac40
Channel: 151
[Cenier Freq 5.755000000 GHz ] . £ ;:f;; B 0L TEROO0N Gg'gmw - Radle Sud: Mone
WG L e WArten: 30 dB Radio Devics, BTS
Ref Offset 0.5 o5 MEr1 5 ?.?i-.:Ei“I 71 GHz
10 clBidy Ref 6.26 dBm 9.0211 dBm
Log t 4
Center 5.755% GHz Span 60 MHz
o5 BW 430 kHz #VBW 1.3 MHz Sweep 1 ms
Occupied Bandwidth Total Power 12.89 dBm
36.354 MHz
Transmit Freq Ermor -5.908 kH= OBW Powar 99.00 %
* dB Bandwidth 42.08 MHz x dB -26.00 dB
el 5 m:—lﬁ.ﬂ.l':-
Channel: 159
[Eenter Freq 5.795000000 GHz l s %L""F',:i".?..: G:':ml-h-ld. 10010 P s
B Gadncl e ¥Ar=sn: 30 dB Radio Devics, BTS
el Erie e MEr1 S5.7T7TeB15 GHz
10 By Ref 5.19 dBm 8.5801 dBm
Log #?" I
Center 5.785 GHz Span 60 MHz
es BW 430 kHz #BW 1.3 MHz Sweep 1 ms
Occupied Bandwidth Total Power 11.5 dBm
36.418 MH:z
Transmit Freq Ermor 24.183 kH=z OBW Powar 99.00 %
®x dB Bandwidth 42.34 MHz x dB -26.00 dB
a0 &.:—IN"‘.I':-
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99% OBW 802.11ax40

5. 190000000 GHz |

1 S EFN TR e

o

Channel: 38

Centar Freg: 5, 190000000 GHz
Trig: Fram Fun Avg|Held: 1010
WAren: 30 4B

Hadia Std: Mons

Radia Devics: BTS

el Citaiat O S Mkri 5.17110583 GHz

1 el Ref 5.73 dBm 8.2030 dBm

Log *,

Center 5.19 GHz Span 60 MHz
es BIW 430 kHz #VBW 1.0 MHz Sweep 1ms
Occupied Bandwidth Total Power 13.1 dBm

37.966 MHz
Transmit Freq Error 88.156 kH=z OBW Powar a9.00 %
®x dB Bandwidth 4296 MHz x dB =26.00 dB

s O sTaTus

Channel: 46

JCentor Freq 5.230000000 GHz

B G Al

Canter Fregq: 5230000000 GHz
Trig: Fres Fun AuglHeld: 10140
WArwn: 30 dB

Radio Std: Mons

Radic Devics BTS

Ref Offaet 0.6 d8

MEkr1 5.2110736 GHz

Ref 7.01 dBm B. 1083 dBm

'3

10 o By
Log

Center 5.23 GHz Span 60 MHz
es BW 430 kHz #BW 1.3 MHz Sweep 1 ms
Occuplied Bandwidth Total Power 14.0 dBm

37.986 MHz
Transmit Freq Error B6.482 kH=z OBW Powar o9.00 %
x dB Bandwidth 42.88 MHz x dB -26.00 dB
s l 5TATUS
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5. 755000000 GHz ]

a0 s i omar

e

Channel; 151

Center Freq; 8 FES000000 GHz
Trig: Fraw Aun Aovg|Held = 10/10
WArten: 30 dB
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Radia Std; Mons
Radia Device: BTS

Ref Offast 0.5 dB
1 dBidlv Ref 6.45 dBm

Mkr1 5. 7360071 GHz
r.58568 dBm

—

e

Center 5.755% GHz
es BW 430 kHz

#EW 1.3 MHz

Span 60 MHz
Sweep 1ms

5. 785000000 GHz ]

e

G-ccupied Bandwidth Total Power 13.6 dBm
37.977 MHz
Transmit Freq Error =1.245 kH=z OBW Powar a9.00 %
* dB Bandwidth 42.54 MHz x dB -26.00 dB
L %51*[“5
Channel: 159

Canter Freg: 8, FA5S000000 GHz
Trig: Fraw Aun Avg|Held: 10040

Radio Std: Mone

G i Ly Arten: 30 48 Radio Devics: BTS
i Dbt BLE Mkrl 5 ?:_'rf-}l:l'.-"t-‘u? GHz

10 dBidly Ref 4.88% dBm F.6107 dBm

Log *

Center 5.795 GHz Span 60 MHz
es BIW 430 kHz #BW 1.3 MHz Sweep 1ms
Ceccupied Bandwidth Total Power 12.2 dBm

37.980 MHz
Transmit Freq Error 46.117 kH=z OBW Powar a9.00 %
x dB Bandwidth 42.94 MH=z x dB -26.00 dB
e g sTaTus
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snter Freq 5.210000000 GHz ]
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Channel: 42

Conter Freg: §.210000000 GHz
Trig: Fras Rusn Boig|Hald: 10040
WArten 30 48
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KT
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Radia Std: Mons
Radia Devics: BTS

Ref Offset 0.5 d8
10 dEddiv Ref 5.61 dBm

Mkr

1 5. 1720555 GHz
-8.0629 dBm

e

Center 5.21 GHz
es BW 820 kHz

SVBW 2.7 MHz

Span 120 MHz
Sweep 1ms

Cccupied Bandwidth

76.099 MHz
Transmit Freq Error 105.25 kH=z
¥ dB Bandwidth 85.87 MH=z

Total Power 12.4 dBm

OBW Powaer 99.00 %

x dB ~26.00 dB
g saTies

99% OBW 802.11ac80

[Centor Freq 5.775000000 GHz ]

s ko

Channel: 155

Canter Frag: § FFS000000 GHz
THig: Fras Run BvglHeld: 10M0
MAHen: 30 4B

Radio Std; Mons
Radie Device BTS

Ref Offzet 0.5 dS
10 ol B Ref 5.01 dBm

Mkri

5. 73689211 GHz
8. 7769 dBm

—

Center 5.775 GHz
es BIW 820 kHz

HVBW 2.7 MHz

Span 120 MHz
Sweep 1ms

Cccuplied Bandwidth

76.131 MHz
Transmit Freq Ermor -13.335 kH=
* dB Bandwidth 86.09 MH=z

Total Power 11.5 dBm

OBW Powar 99.00 %

x dB =26.00 dB
O 5TaTUS
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99% OBW 802.11ax80

Channel: 42
riF : &, 2 0000ng0 T
[Eenter Freg 5.210000000 GHz ] e $..‘.-E,';"E..£'s?.‘.ﬁ 20 ‘:ﬂ‘,wu 1010 Fadls St Hons
A Gl e Warten: 30 48 Radia Davics BTS
Ref Offset 0.5 dB Mkrl S ]?1_‘-' -

10 By Ref 6.12 dBm B.AT7T24 dBm

Log *

Center 5.21 GHz Span 120 MHz
es BIW 820 kHz #BEW 2.7 MHz Sweep 1 ms
Cccupied Bandwidth Total Power 12.9 dBm

T7.633 MHz
Transmit Freq Error 70.918 kH=z OBW Powaer a9.00 %
* dB Bandwidth 85.12 MHz x dB =26.00 dB
bt S0 % STATUS
99% OBW 802.11ax80
Channel: 155
: rFrag: 8.7 ;
[Center Freq 5.775000000 GHz ] . Hzf;":';_-_:- TE000000 '323“"_'““”““ Radia Std: Mane
Gl e WArtmn: 10 dB Radio Devics: BTS
Ref Offset 0.5 d8 Mkri 5 ?-Ehf:l_‘i'?l-l.l GHz

10 dBidiv Ref 4.13 dBm 7.6542 dBm

Log

Center 5.775 GHz Span 120 MHz
o5 BW B20 kHz #VBwW 2.7 MHz Sweep 1 ms
Occupled Bandwidth Total Power 12.0 dBm

T7.736 MHz
Transmit Freq Error -51.818 kH=z OBW Power 99.00 %
x dB Bandwidth 85.38 MHz x dB -26.00 dB
wns O 5TATUS
8l|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



1y,

X ’
N AN/ 7,
SN~

Sa— =z
AA Electro Magnetic Test Laboratory Private Limited i‘ﬁ%&&

% 7~ [ACCREDITED|

E M T KRR
Certificat#5593.01
Report No.. AAEMT/RF/230404-04-01
7. MAXIMUM CONDUCTED OUTPUT POWER

Test Requirement: FCC Part15 E Section 15.407
Test Method: KDB 789033 D02 General UNII Test Procedures New Rules v02r01
Limit: For the band 5.15-5.25 GHz, the maximum conducted output power over the

frequency bands of operation shall not exceed 250mW.

For the band 5.745-5.850 GHz, the maximum conducted output power over the
frequency bands of operation shall not exceed 30dBm

Test setup: Power Meter

s e
e e
o B e B o |
=350

s e | E-UoT
G

Non-Conducted Table

Ground Reference Plane

Test procedure: Measurement using an RF average power meter

(i) Measurements may be performed using a wideband RF power meter with a
thermocouple detector or equivalent if all of the conditions listed below are
satisfied
a) The EUT is configured to transmit continuously or to transmit with a
constant duty cycle.
b) Atall times when the EUT is transmitting, it must be transmitting at its
maximum power control level.
c) The integration period of the power meter exceeds the repetition period
of the transmitted signal by at least a factor of five.

(i) If the transmitter does not transmit continuously, measure the duty cycle, X,
of the transmitter output signal as described in section B).

(iii) Measure the average power of the transmitter. This measurement is an
average over both the on and off periods of the transmitter.

(iv) Adjust the measurement in dBm by adding 10 log(1/x) where x is the duty
cycle (e.g., 10log(1/0.25) if the duty cycle is 25 percent).

Test Instruments: Refer to section 5.10 for details
Test mode: Refer to section 5.3 for details
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7.1. TEST RESULT

CH. Frequency Output Power (dBm) -
No. (MH2) 802.11a | 8021in [ 802.1lac 802.11ax Limit(dBm) Result
' (HT20) | (VHT20) (HE20)
36 5180.00 8.16 7.89 7.81 8.41 9 Pass
40 5200.00 8.59 8.45 8.34 8.11 9 Pass
48 5240.00 8.52 8.18 8.32 8.39 9 Pass
149 5745.00 7.84 7.65 7.83 8.04 9 Pass
157 5785.00 7.67 8.37 8.09 7.87 9 Pass
165 5825.00 8.08 7.91 751 8.10 9 Pass
Output Power (dBm)
ﬂ: Fr(el\‘jltl’_fg)cy 802.11n | 802.11ac 802.11ax Limit(dBm) Result
' (HT40) (VHT40) (HE40)
38 5190.00 7.19 7.61 7.11 9 Pass
46 5230.00 7.84 6.91 6.97 9 Pass
151 5755.00 7.41 7.65 7.36 9 Pass
159 5795.00 7.48 6.98 7.05 9 Pass
CH. Frequency Output Power (dBm) -
No. (MHz) 802.11ac(VHT80) 802.11ax(HES0) Sl R
42 5210.00 6.64 6.68 9 Pass
155 5775.00 6.45 6.56 9 Pass
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8. Band Edges Measurement

Test Requirement: FCC Part15 E Section 15.407 and 5.205
Test Method: ANSI C63.10:2013
Limit: Undesirable emission limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of
the 5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of
the 5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.
Devices operating in the 5.25-5.35 GHz band that generate emissions in the
5.15-5.25 GHz band must meet all applicable technical requirements for
operation in the 5.15-5.25 GHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5.15-5.25
GHz band.

(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions outside
of the 5.47-5.725 GHz band shall not exceed an EIRP of —27 dBm/MHz.

Test Procedure: a. The Transmitter output of EUT was connected to the spectrum analyzer.
Equipment mode: Spectrum analyzer
Detector function: Peak mode
SPAN: 100MHz
RBW: 1 MHz

VBW: 1 MHz
Sweep time= Auto.

b. Using Peak Search to read the peak power of Carrier frequencies after
Maximum Hold function is completed.

c. Find the next peak frequency outside the operation frequency band.

Test setup:
EUT SPECTRUM
ANALYZER
Test results: Pass
Remark:
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TEST RESULT

802.11a (5.15GHz-5.25GHz)
The Low Channel 36: 5180MHz

] | Aug Typs: Log-Pur THACE 3B
[Eenter Froq 52550000006 1 .. reemun s 1o BER
FASSE IFGmind pws | WARen- 30 4B L L o
Ref Offset 0.6 dB Mkrd 5.3732 ,'-.I GH
10 dBldiv Ref 13.15 dBm 45.21 dBm
- rare 1 FPa3
7 , .
b ‘} :'1.!".- T e in el a S e T i
Start 5.0000 GHz Stop 54700 GHz
es BW 1.0 MHz #WVBW 3.0 MHz Sweep 1.000 ms (1001 pts)
—————————.___ . —————————————————————
M r 5106 60 GHz =45 @0 dBm
] r 5.148 23 GHz -49.60 dBm
M f G360 18 GHz 47 59 dBm
M f E3T27T1 GHz =45 21 diBm
_
%::1.-4“-.

802.11a (5.15GHz-5.25GHz)
The High Channel 48: 5240MHz

Brg 'I'y'pl;: Log-Pwr TRACE [
PR b s
Er|F FPPFF

Trig: Fres Aun

s PHO e 0

entar Freq 5.235000000 GHz

A IF G oo AEten: T 4B
Ref Offset 0.6 dB Mkr4 5.435 HZ
0 dEddi Ref 13.72 dBm <14 89 dBm
. & 1 Pdss
J\" . > ;.. T &
—— e Tos y
Start 5.0000 GHz " Stop 54700 GHz
es BUW 1.0 MHz WWVBW 3.0 MHz Sweep 1.000 ms (1001 pts)

-46.08 dBm

] F S.0080 36 GHz
] r 5145 23 GHz -7 10 dBm
(] &350 16 GHz 4804 d8m
] f 438 Z2 Gz A4 B0 B
-
gy sTamus
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802.11a (5.725GHz-5.85GHz)
The Low Channel 149: 5745MHz
[Center Freg 5. 787500000 GHz ] Aug Type: Log-Pur TRACEIT 4 5w
s —— PR Fass o THiE: Fres Run TYPE b il
FASS EGaimlaw | Alten: 38 4B WrfFPPFPPF
Raf Offset 0.5 dB NkrE S '-(’- GHz
10 dBdly Ref 16.38 dBm 15. 48 dBm
G : -
Q e LG oyt | O é
Start 5.6000 GHz Stop 5.9750 GHJ.;I
_es BwW _1_._l! I'II'II-IZ WEW 3.0 _I'iI'IHZ Sweep "1_._I.'_Iﬂ'll ms (_1 l]_D1 .".‘“i'.'
[l e TRl =] = T T —FiAchos [ RINCToR b et
1 N r 5613 500 GHz -4 32 dBEm
2 M r 5897 G756 GH=z -i5.83 dBm
3 M r B.724 8BTS GHz -45_18 dBm
4 M r 5850 1256 GHz =20 41 dBm
E N r 5800 375 GHz ~i5.85 dBEm
Il? M r BOES 3TE GHz 4648 dBm
2
10
11 w
s Oy =1aTus

802.11a (5.725GHz-5.85GHz )
The High Channel 165: 5825MHz

enter Freq 5.235000000 GHz ). - 5 A Type: Log-Fur i ST E
PASS ot = nan 35 o i
Ref Ofset 0.5 dB Mird &
10 diidly Ref 13.53 dBm
5 e 1 Fass
W £ . r’i . *
Start 5.0000 GHz ] ] ] ] ] ' ~ Stop 54700 GHz
es BUW 1.0 MHz WVBW 3.0 MHzZ Sweep 1.000 ms (1001 pis)
DS I ST T - S A [ < S 1 A 1 1 =T
1T M f 50084 13 Gz A5 TT dBm
2 N r 5. 148 23 GHz -13.23 dBm
3 N f 6360 16 A7 26 dBm
- M f S.460 53 GHz 45 852 dBm
&
T
&
9
5]
1 -
»
gy =TaTus
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802.11n(20M) (5.15GHz-5.25GHz)
The Lowest Channel 36: 5180MHz

lr:nntur Freq5.235000000GHz | = . ... ;. #red Type: Log-Pur '-",‘;f;!r.r_r_r_.lx :
ASS I b, ARen: 30 dB Dy
Ref Offset 0.6 dB NP - :r'.":' - - |r b
10 dBidiy Ref 12.67 dBm 15.91 dBm
- . |
i
4 5 SN I VO N BT A I
Start 5.0000 GHz ] Btop 54700 GHz
ez BW 1.0 MHz VBV 3.0 MHzZ Sweep 1.000 me (1001 pts)
(rriRfborsl Al se] = [ v | FNCTion [ RINCToRwibie]  Fukctolwans
1 M F 5144 TE G-z -8 01 dBEm
2 M r 6.149 23 GHz AT 55 dBm
3 M r 6360 16 GHz 47.71 dBm
“E L] r 5446 50 GHz 4591 dBm
&
T
-]
]
10
11 -
q »
wanr g mramus
802.11n(20M) (5.15GHz-5.25GHz)
The High Channel 48: 5240MHz
snter Freq 5.235000000 GHz i _ v Type: Log-Fur s RN
PASS i g Ry Ly
Ref Offset 0.6 dB Wikrd 5.414 { B
10 ciBlidi Ref 12.47 dBm 45 88 dBm
_-. e 1 Fazs
! . 2 ! | ! | P ! i
Start 5.0000 GHz ' ' ' ' ' ' "~ Stop 54700 GHz
es BW 1.0 MHz #WBW 3.0 MHz Sweep 1.000 ms {1001 pis)
I f 5121 26 Gz -A8 BT dim
L] r 5149 23 GHz -A8 55 dBm
] f &350 16 GH= AT T2 dB8m
0] f 5414 OF Gz =45 B8 dBm
"
.I:[é:.;m LS
87 | Pa ge Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22 01 REV1



ey,

SN 7,
N z
AA Electro Magnetic Test Laboratory Private Limited im/—\ X
A P N, —
%/ N\ |ACCREDITED)

\
‘el

Certificat#5593.01

Report No.: AAEMT/RF/230404-04-01

802.11n(20M) (5.725GHz-5.85GHz)
The Low Channel 149: 5745MHz

onter Freq 5. 787500000 GHz ] : Awg Type: Log-Fur TEACE ) e
B e PRz Fam (0 Trig:Fres Run i Hire
et IFGain:d o Atten: 28 d8 o)

—
Ref Offset 0.5 dB VIR IS

o diidly Ref 1516 dBm

n e 1 Pass

— |
" ; 0
o1 W : A $ '

Start 5.6000 GHz ' ' ' ' ' ' ~ Stop 5.9750 GHz

es BW 1.0 MHz #VYBWI 3.0 MHZ Sweep 1.000 me {1001 pts)
B e e e e e S =

T M f 5623 626 GGHE =45 T3 dEm

2 N r 5,651 376 GH=z 4637 dBEm

3 M f B.724 876 GHz <45 06 dSm

4 M f 5850 125 GHz =B 18 dBm

B N r 5215000 GHz -45.24 dBm
“T M f B8561 T60 GHz 44,72 dBm

g

)

10

11 -

L § ¥
Il 5 _[[Ebgrn TLFS

802.11n(20M) (5.725GHz-5.85GHz )
The High Channel 165: 5825MHz

fog Type: Log-Fur TACE 5 &
i:_u:.nEI f_r'q 5.787500000 GHz TR Fas (o Trig: Fres Aun va Twpeikea |-.-rt! A IAAA LS
F&SS ECabndow Atten: 26 dB L Ll s
Ref Offset 0.6 dB MkrS 5.830 375 GHz
10 dBlidiv Ref 14.54 dBm 45. 74 dBm
” fara 1 Ps
7 %] T b
ol 0 i 7 ¢
Start 5.6000 GHz . ) N " Stop 58750 GHz
es BN 1.0 MHz HVEW 3.0 MHzZ Sweep 1.000 ms (1001 pis)
S,
] f 56208 &S00 FHz =450 dBrm
] r EEST 376 GHz -45 05 dBm
] r B.T24 876 GHz AT 20 dBm
] f S5RE0 125 GHz A0 D6 dBm
M r 5.BB56 376 GHz -14.33 dBm
M r 6930 378 GHz -4f T4 dBm
"
E:ﬂlﬁ-'-lll'-
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802.11ac(20M) (5.15GHz-5.25GHz)
The Lowest Channel 36: 5180MHz

[Eenter Freq 5.235000000 GHz [ —— forg Typa: Log-Fur s BERREK.
PASS Fhaitow — WAren: 30 dB L L ol
Ref Offset 0.6 a8 Mkrd 5.4 31 3 GH
10 deidle Ref 11,75 dBm 46.15 dBm
- race 1 Pass
1 s $.:|
o— "\_{' Ak i S V- A - PR -
Start 5.0000 GHz - ) - ~ Stop 54700 GHz
es BV 1.0 MHz #VEBW 3.0 MHz Sweeap 1.000 ms (1001 pts)
S
14 f 5131 13 GHz 4555 dBm
P r 5149 33 GHz 4056 dBm
r4 f 6360 16 GHz 4804 dBm
rd f 5413 13 GHz 4B 15 dBm
=
g/sTaTus
802.11ac(20M) (5.15GHz-5.25GHz)
The High Channel 48: 5240MHz
fog Type: Log-Fur TAEE[T = G S8 B
_ﬁ_?_nt_ﬂ! EI"“ =.4395000000 GHz PR FLH [} Trig: Fres Fun va Typa:led n-rz; 4 el
PASS Fhaitow | WARen: 30 4B L Lt Ll
Raf Offset 0.6 dB Mkrd & -3--_:--_‘3_I GHz
10 dElidiy Ref 12.72 dBm 42. 08 aBm
- race 1 Ba
. % - oS kL 5
Start 5.0000 GHz - ) B ~ Stop 54700 GHz
es BV 1.0 MHz #VBW 3.0 MHzZ Sweap 1.000 ms (1001 pts)
S
rd f 5 OAT B8 GHz 4830 dBm
M1 5.149 23 GHz 4557 dBm
1 r 5350 16 GHz 4856 dBm
[ f 5.430 61 GHz A5 5D dBm
=
E:n:ﬁ.‘.“l'.
89|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22 01 REV1



\“\HI‘,/"/
W\ /4
./

oy S, e
~
S

A w

:

AA Electro Magnetic Test Laboratory Private Limited

T3 i
f,,///;_\\\f ACCREDITED)
Dol o\
Certificat#5593.01
Report No.. AAEMT/RF/230404-04-01
802.11ac(20M) (5.725GHz-5.85GHz)
The Low Channel 149: 5745MHz
entor Fregq 5. 787500000 GHz Avg Type: Log-Fwr TmACE }
PASE | PO Fem 0 m{:';;f;" ftan Lo
Ref Offset 0.6 dB MEkrg 5 $.~.fhl _--Ir..:: |-:~!::
10 dBidiy Ref 14.78 dBm “4.2.19 dBm
T 1
4 F ; “-/ r':f : -C”:l {;:I‘: @‘
Start 5.6000 GHz - ) ) ) ) " Stop 59750 GHz
es BWW 1.0 MHz WVBW 3.0 MHz Sweep 1.000 ms (1001 pts)
[WRAl kobe] TAct sl — = T " T FUHCTon [ RINCTIoR et ] Flctonvale
1 M f 5610 500 GHz 46 52 dBim
z N r 651 750 GHz ~i5.96 dBm
k] M r B.7T24 876 GHz 44 38 dBm
PR f 6050 125 GHz -45.32 dBim
] r 5876 000 GHz 454 dBm
- M f 6085 280 GHz A8 15 dBm
&g
-
10
1M1 -
L ¥
s g sTaTus
802.11ac(20M) (5.725GHz-5.85GHz )
The High Channel 165: 5825MHz
gntor Freq 5. 787500000 GHz Awg Type: Leg-Fwr bloutwasi | ;
PASS | JFI0Tew T g rras i L
Raf Offset0.6 a8 Mkrg 5 ' " [-:5::
10 ditidiy__ Ref 14.31 dBm 45.89 dBm
- 1
5 5 oMl o
Start 5.6000 GHz - ] ] ] ] " Stop 5.9750 GHz
ec BUY 1.0 MHz WYBW T.0 MHZ Sweep 1.000 ms (1001 pts)
[erRfbobs] TRl & ] v | FUNCTIDH [ RINCTOHwaDas ] Funcionweie
1 M f 5 620 625 GHz 4637 cliim
Z N f 5 658 875 GHZ 4518 dBm
3 N r B.T24 B7TE GHz 4697 dBm
4 M r 6 850 125 GHz 45 32 diim
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802.11ax(20M) (5.15GHz-5.25GHz)
The Lowest Channel 36: 5180MHz

| Awg Type: Log-Puwr THACE | .

[Centor Freq 5.2350000006Hz | L o e
FASS FGaimlaw — WAHen: 30 dB wrFPPPP P
BAkrd & AN 14 =HT

Fef Offset 0.5 dB e g s i

Jdeidl  Ref 13.19 dBm i5.08 dBm

Start 5.0000 GHz ] Stop 54700 GHZ
es BIW 1.0 MHz AVBW 3.0 MHz Sweep 1.000 ms (1001 pts)
[Rrefmoe] TAcl ] [ [ FURciow ] RINCTIORwIbTe]  Auhctonve

rd f 5 085 0T GHz A6 26 dBm

M r 51459 83 GHz A7 54 dBm

r r B30 16 GHz -45.19 dBm

14 f 5390 10 GHz 4600 dBrm

[[:n:'.mn_.-:.

802.11ax(20M) (5.15GHz-5.25GHz)
The High Channel 48: 5240MHz

Borg Type: Log-Fur ARl = 3 2 5 B
[Esnter Freq 5:2550000006H 1 .. ... ;e va Tyweilog o
PASS FGmini e — BARen: 30 dB P LR
Mikrd 5. 442 27 GHz
Ref Dffset 0.6 dB r R
10 dElidiy Ref 13.97 dBm 42. 93 dBm
" Trace 1 B4
¢ s f O ¢
Start 5.0000 GHz - ) B ~ Stop 54700 GHz
es BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
s —————————
] f 5060 56 GHE 4618 dBm
M r 5.143 $3 GHz A7 .68 dBm
M f £.360 18 GHz 4881 dBm
(1 f 5.442 27 GHz 4593 dBm
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802.11ax(20M) (5.725GHz-5.85GH?z)
The Low Channel 149: 5745MHz
or Freg 5. 787500000 GHz Avg Type: Log-Pwr TmacE)
e T Trig: Fresa Run THPE ] Wit
S FGalnLow Atten; 268 dB WTFFRPF
Ref Offset 0.6 dB Mkre 5. 826 3
10 ditidie Ref 16.41 dBm 45.43 dBn
VS N ' SN W VY 7 e an
Start 5.6000 GHz Stop 5.9750 GHz
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1 M r 5632 250 GHz -25.25 dBm
F M r 5688 500 GHz ~i5.53 dBm
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M r 58219500 GHz -A6.37 dBm
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T
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&
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802.11ax(20M) (5.725GHz-5.85GHz )
The High Channel 165: 5825MHz

|Eenter Freq 5. 787 500000 GHz

ey
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TP ke

Beg Typs: Log-Pwr

= e Trig: Fres Fun adial e
RO Fe L) # werlP PP PP P

FASS IFGmin: e Atten: 28 dB
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10 dBidiy Ref 15.28 dBm 453.68 dBm
_| Trace 1 Pdas
e @ Ve 1 . . ¢
Start 5.6000 GHz Stlop 5.9750 GHz
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1 f 5640 125 GHz 44 5 dBm
M r £ 696 000 GHz 45 53 dBm
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802.11n(40M) (5.15GHz-5.25GHz)
The Lowest Channel 38: 5190MHz

|Eenter Freq 5. 235000000 GHz |
"""""" IEGatert wos

Trig: Fres Aun
Wasten 30 dB

e

Beg Typs: Log-Pwr

Ref Offset 0.6 a8
Ref 9.25 dBm

5 404 67 GHz

es BN 1.0 MHz WVBW 3.0 MHzZ

M f 5101 D5 GHEz ~48 48 dBm
M r E.149 23 QHz -8 44 dBm
M r B350 18 GHz AT 42 dBm
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Stop 54700 GHz
Sweep 1.000 ms (1001 pts)

Ii:g STATUS

802.11n(40M) (5.15GHz-5.25GHz)

The High Channel 46:

Trig: Fresa Run
WArtsn: 30 dB

[Center Freq 5.235000000 GHz ] .
PASS | W it e

5230MHz

Bug Type: Log-Pwr TeCE]| 3
TYPE| L4 ndautat

Er|FFFPP P

Raf Offset 0.5 48
Ref 9.97 dBm
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aH3

‘.';- 50 dBm
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r &.360 16 GHz 4948 dBm
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Stop 54700 GHz
Sweep 1.000 ms (1001 pts)
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802.11n(40M) (5.725GHz-5.85GHz )
The Lowest Channel 151: 5755MHz
enter Frieg b, F8 500000 GHE j MYE YRR LeE-EwT sy
T PHO Fast ) Trig: Fras Fun "P‘E:r '..1.-; r'.;-".r
FaASS IFGnin nwr Artan: 22 48 pati
Ref Offset 0.6 dB Mkrs 5 96 ¥ 12 5 __:_I!
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802.11n(40M) (5.725GHz-5.85GHz )
The High Channel 159: 5795MHz
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Ref Offset 0.6 dB MEkrg 5. ¢ 67 -__-.—". GHz
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S ——————
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[, | f 5724876 GHz 4802 dBm
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802.11ac(40M) (5.15GHz-5.25GHz)
The Lowest Channel 38: 5190MHz
[Eenter Freq 5.235000000 GHz ] ) fog Type: Log-Pur b Y
PASS | Fin, B e P e
Mkrd 5. 363 31 GHz
Ref Offset 0.6 dB § .
10 dEdly Ref 9.94 dBm 45.42 dBm
= race 1 Pass
"3 RO B - A I TS SRR >
Ny 2 p—— T
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
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9. RADIATED EMISSION MEASUREMENT

9.1. Block diagram of test setup

In 3m Anechoic Chamber Test Setup Diagram for 9KHz-30MHz

T —
e

Semi-anechoic Chamber

I

I

I

I

I

I

I

I

| 3m

[ - .

| I« "

I

| EUT and

I O Suppott Syvatem
I

| ’P—L‘
| : I |
I

I X . TURN TAELE
| L5m(Ly*1 0m(Wh*0 2 m(H) —» (WOOD)

I

|||-

1 Receiver — PC System

In 3m Anechoic Chamber Test Setup Diagram for 30MHz-1GHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m

(Reference Point)

Turn Table
1.5m(L)*1.0m(W)*0 8m(H) —» (Wood)

AMP H Receiver H PC System
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In 3m Anechoic Chamber Test Setup Diagram for frequency above 1GHz

ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m

A
v

1.5m(L)*1. Om(W)"‘l_ﬁ\m(H‘). Iﬁl

ABSORBER TURN TABLE 1.5m

(FIBRE GLASS)

PC System

AMP

Spectrum Analyzer

Note: For harmonic emissions test a appropriate high pass filter was inserted in the input port of AMP.
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9.3.1 FCC 15.205 Restricted frequency band
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MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125 - 4128 25.5-25.67 1300 - 1427 8.025-85
4.17725-4.17775 37.5-38.25 1435 -1626.5 9.0-9.2
420725 -4.20775 73-74.6 16455 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01 -23.12
8.41425 - 8.41475 162.0125-167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72-173.2 3332 -3339 31.2-31.8
12.51975 - 12.52025 240 - 285 33458 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 (3)
9.3.2. FCC 15.209 Limit.
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uVv/m dB(uV)/m
0.009 ~ 0.490 300 2400/F(KHz) 67.6-20l0g(F)
0.490 ~ 1.705 30 24000/F(KHz) 87.6-20l0g(F)
1.705 ~ 30.0 30 30 29.54
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak)
Avove 1000 3 54.0 dB(11V)/m (Average)

Note: (1) The emission limits shown in the above table are based on measurements employing a CISPR
QP detector except for the frequency bands 9-90KHz, 110-490KHz and above 1000MHz.

Radiated emissions limits in these three bands are based on measurements employing an

average detector.

(2) At frequencies below 30MHz, measurement may be performed at a distance closer then that

specified, and the limit at closer measurement distance can be extrapolated by below formula:
Limitz,(dBuV/m)= Limitz,,(dBuV/m) + 40Log(30m/3m)
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9.3.3. Limit for this EUT

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions shall be at least 30dB below the fundamental emissions, or comply with
15.209 limits.

9.3. Test Procedure

(1) EUT was placed on a non-metallic table, 80 cm above the ground plane inside a semi-anechoic
chamber.

(2) Setup EUT and assistant system according clause 2.4 and 7.2

(3) Test antenna was located 3m(except 18GHz-40GHz was 1m) from the EUT on an adjustable mast, and the antenna

used as below

table.

Test frequency range Test antenna used
9KHz-30MHz Active Loop antenna
30MHz-1GHz Bilog Broadband Antenna
1GHz-18GHz Double Ridged Horn Antenna(1GHz-18GHz)
18GHz-40GHz Horn Antenna(18GHz-40GHz)

According ANSI C63.10:2013 clause 6.4.4.2 and 6,5.3, for measurements below 30 MHz, the loop antenna
was positioned with its plane vertical from the EUT and rotated about its vertical axis for maximum
response at each azimuth position around the EUT. And the loop antenna also be positioned with its plane
horizontal at the specified distance from the EUT. The center of the loop is 1 m above the ground. for
measurement above 30MHz, the Trilog Broadband Antenna or Horn Antenna was located 3m from EUT,
Measurements were made with the antenna positioned in both the horizontal and vertical planes of
Polarization, and the measurement antenna was varied from 1 m to 4 m. in height above the reference
ground plane to obtain the maximum signal strength.

(4) Below pre-scan procedure was first performed in order to find prominent frequency spectrum radiated
emissions from 9KHz to 25GHz:

() Scanning the peak frequency spectrum with the antenna specified in step (3), and the EUT was rotated
360 degree, the antenna height was varied from 1m to 4m(Except loop antenna, it’s fixed 1m above
ground.)

(b) Change work frequency or channel of device if practicable.

(c) Change modulation type of device if practicable.

(d) new battery is used during testing

(e) Rotated EUT though three orthogonal axes to determine the attitude of EUT arrangement produces

highest emissions.

106 |Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



N \\lzl "y,
o~

e

AA Electro Magnetic Test Laboratory Private Limited —2fA=¥ik Qj!
%7~ [ACCREDITED]
M T ///"/.,I..\\‘\\\

Report No.: AAEMT/RF/230404-04-01

AN

i

/

]

Certificat#5593.01

Spectrum frequency from 9KHz to 25GHz (tenth harmonic of fundamental frequency) was investigated,
and no any obvious emission were detected from 18GHz to 25GHz, so below final test was performed
with frequency range from 9KHz to 18GHz.

(5) For final emissions measurements at each frequency of interest, the EUT was rotated and the antenna
height was varied between 1m and 4m in order to maximize the emission. Measurements in both
horizontal and vertical polarities were made and the data was recorded. In order to find the maximum
emission, the relative positions of equipments and all of the interface cables were changed according to
ANSI C63.10 2013 on Radiated Emission test.

(6) The emissions from 9KHz to 1GHz were measured based on CISPR QP detector except for the
frequency bands 9-90KHz, 110-490KHz, for emissions from 9KHz-90KHz,110KHz-490KHz and above
1GHz were measured based on average detector, for emissions above 1GHz, peak emissions also be
measured and need comply with Peak limit.

(7) The emissions from 9KHz to 1GHz, QP or average values were measured with EMI receiver with below

RBW
Frequency band RBW
9KHz-150KHz 200Hz
150KHz-30MHz 9KHz
30MHz-1GHz 120KHz

(8) For emissions above 1GHz, both Peak and Average level were measured with Spectrum Analyzer,
and the RBW is set at IMHz, VBW is set at 3MHz for Peak measure; RBW is set at IMHz, VBW is
set at 10Hz for Average measure(according ANSI C63.10:2013 clause 4.2.3.2.3 procedure for

average measure). Peak detector is used for Peak and AV measurement both.

According to KDB 789033 v02r01 section G) 1) (d), for For measurements above 1000 MHz @ 3m distance, the limit
of field strength is computed as follows:

E[dBuV/m] = EIRP[dBm] + 95.2;

For example, if EIRP = -27dBm

E[dBuV/m] = -27 + 95.2 = 68.2dBuVv/m.
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9.4. Test result(Below 30MHz)
EUT: 10 5 GHz 1000 Mbps UBR with | Model Name. iondxle_d_ext
External Antenna with dying
gasp [extended temperature]
Temperature: 24.7°C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: -- Test Result: Pass
Test Mode: Keeping TX mode Test By: Ankur
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
- - - -- P
Note:
The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value has no need
to be reported.
Distance extrapolation factor =20 log (specific distance/test distance)(dB);
Limit line = specific limits(dBuv) + distance extrapolation factor.
Note: N/A
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EUT: 10 5 GHz 1000 Mbps UBR with Model Name. iondxle_d_ext
External Antenna with dying gasp
[extended temperature]
Temperature: 24.7°C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Vertical Test Result: Pass
Standard: (RE) FCC PART 15E Test By: Ankur
Test Mode: Keeping TX mode
80.0  dBuV/m
70
FCC Part 15 B Radiation Class A QP
60 =y
a0 [ -
40 . ] :
30 & 3 g
T N e
10
0
10
-20
-30
-40
30,000 60 100 MHz) 500 1000.0
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment Limit Over
MHz dBuv dB dBuim dBuv/fm dB Detector
1 30.0000 38.63 -10.84 2779 4950 -21.7/1 QP
2 42 8997 39.91 -9.39 30.52 4950 -18.98 QF
3 * 556092 4387 -9.72 3415 4950 -15.35 QF
4 79.8002 46.53 -13.83 32.70 4950 -16.80 QP
5 93.1131 38.31 -9.97 28.34 54 00 -2566 QF
6 134 0877 4280 -12.94 29.86 5400 -24.14 QF

The test result is calculated as the following:
(1) Result = Reading + Correct Factor

(2) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(3) Margin = Result — Limit
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EUT: 10 5 GHz 1000 Mbps UBR with Model Name. iondxle_d_ext
External Antenna with dying gasp
[extended temperature]
Temperature: 24.7°C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Horizontal Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Ankur
Test Mode: Keeping TX mode
80.0 dBu¥Y/m
70
FCC Part 15 B Radiation Class & QP
&0 | Ha Eae |
50 I ..... = g
40 :
20 i 5 2 4 5 "
’ MIW WWWM
10
1]
-10
-20
-30
-40
30.000 (1] 100 [MHz) oo 1000.0
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit Over
MHz dBuV dB dBuVim  dBuVim dB Detector
1 363813 3910 -10.35 2875 4950 2075 QP
2 % 550274 3923 -9.68 2955 4950 1995 QP
3 988324 41.60 -9.15 32.45 5400 -2155 QP
4 1453505 4414  -13.09 31.05 5400 2295 QF
5 170.7923 42 68 -11.67 31.01 54 00 -2299 QF
6 3694045 3094 -4 21 26.73 5700 -3027 QF
The test result is calculated as the following:
(4) Result = Reading + Correct Factor
(5) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(6) Margin = Result — Limit
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EUT: 10 5 GHz 1000 Mbps UBR with Model Name. iondxle_d_ext
External Antenna with dying gasp
[extended temperature]

Temperature: 24.7°C Relative Humidity: 53%

Distance: 3m Test Power: AC 110V/60Hz

Polarization: Vertical Test Result: Pass

Standard: (RE)FCC PART 15E Test By: Ankur

Test Mode: Keeping TX mode

110.0  dBu¥Y/m

100

.0

a0

FCC Part 15 B Radiation Class A Peak

70

60

50

40

el

20

10

1]
-10

peak

AVG

1000.000 (MHz) 8000 8000.
Reading Correct Measure-

Mo, Mk, Freq. Lewvel Factor ment Limit Ower
MH=z= dBu™ dB dBu™fim dBuim dB Detector
1 1819.036 44 GE 4.47F 49 13 20.00 -30.87 peak
2 1820 582 24 34 4 52 28 86 5000 -321.14 ANG
3 2132 462 45._80 5. 65 51.45 8000 -2855 peak
4 2138.635 30.79 5.65 365 .44 50.00 -Z23.56 AN
5 2442 FT51 45.38 5.98 51_36 80.00 -28.64 peak
G 2456 913 22 54 G_00 28 54 S0.00 -31.46 AN
7 5T46 982 9023 12 .99 103 .22 8000 2322 peak
8 5F80_300 3518 12.08 48 26 5000 -11.74 ANG
9 13837.02 49 72 15.47 55 19 2000 -14.81 peak
10 1391 ?_251 35.65 15.54 51.19 s0.00 -8.81 AMNG
11 1?48?_15‘! 47 34 15.37 G2 T 8000 -17.29 peak
12 1?639_4% 33.67 15.29 48 96 S50.00 -11.04 AN

Note: Marker 7 is the intentional frequency from EUT, Hence considered as pass.

The test result is calculated as the following:
(1) Result = Reading + Correct Factor

(2) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(3) Margin = Result — Limit
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EUT: 10 5 GHz 1000 Mbps UBR with Model Name. iondxle_d_ext

External Antenna with dying gasp
[extended temperature]

Temperature: 24.7°C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Horizontal Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Ankur
Test Mode: Keeping TX mode
110.0  dBu¥/m
100
90
- FCC Part 15 B Hadiation Class A Peak
70
FTE Pat 15 8 Badiation Class A Avg 1]
60 I al b el bl Kmcsiim o Rdcnsadainlic ) peak
50 g
” AVG
40
30
20
10
0
10
1000.000 (MHz) §000 8000.
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Owver
MHz dBuv dB dBuv/im dBuvim dB Detector
1 1824 302 38.62 4 50 4312 80.00 -36.88 peak
2 18234.878 21.64 4 56 2620 G0.00 -33.80 AVG
3 2132.462 44 .93 565 50.58 80.00 -29.42 peak
4 2144 825 24 .36 5 66 30.02 60.00 -29.98 AVG
5 2414.672 38.71 594 44 65 80.00 -35.35 peak
G 2428 671 2275 5.96 2871 60.00 -21.29 AVG
¥ * &746.982 9297 12.99 105.96 8000 2596 peak
8 5813.812 25.84 13.16 39.00 G0.00 -21.00 AVG
9 13797.08 48.62 15.44 64.06 80.00 -1594 peak
10 13997.92 3374 15.60 49 .34 B50.00 -10.66 AVG
11 17487.18 4704 15.37 G241 80.00 -17.59 peak
12 17639.47 3378 1529 49.07 60.00 -10.93 AVG

Note: Marker 7 is intentionally radiated frequency from the EUT.
The test result is calculated as the following:
(4) Result = Reading + Correct Factor
(5) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(6) Margin = Result - Limit
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The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic equation with a
sample calculation is as follows:
Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.
Average measurement was not performed if peak level lower than average limit.
No any other emissions level very low which are attenuated less than 20dB below the limit.
According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions from unintentional
radiators which are attenuated more than 20 dB below the permissible value need not be reported unless specifically
required elsewhere in this Part.
Hence there no other emissions have been reported.
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10. POWER LINE CONDUCTED EMISSION
10.1. Block diagram of test setup

Receiver

!
| |FH

EUT« | Lasd..l
o
80cm.
Non-Conductive Table
LISN« HCP., LISN«
10.2. Power Line Conducted Emission Limits
Frequency Quasi-Peak Level Average Level
dB(uVv) dB(uVv)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50
Note 1: * Decreasing linearly with logarithm of frequency.
Note 2: The lower limit shall apply at the transition frequencies.
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10.3.  Test Procedure

The EUT and Support equipment, if needed, were put placed on a non-metallic table, 80cm above the
ground plane.

Configuration EUT to simulate typical usage as described in clause 2.4 and test equipment as described in
clause 10.2 of this report.

All 1/O cables were positioned to simulate typical actual usage as per ANSI C63.4.
All support equipment power received from a second LISN.

Emissions were measured on each current carrying line of the EUT using an EMI Test Receiver connected
to the LISN powering the EUT.

The Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.
During the above scans, the emissions were maximized by cable manipulation.

The test mode(s) described in clause 2.4 were scanned during the preliminary test.

After the preliminary scan, we found the test mode producing the highest emission level.

The EUT configuration and worse cable configuration of the above highest emission levels were recorded
for reference of the final test.

EUT and support equipment were set up on the test bench as per the configuration with highest emission
level in the preliminary test.

A scan was taken on both power lines, Neutral and Line, recording at least the six highest emissions.

Emission frequency and amplitude were recorded into a computer in which correction factors were used to
calculate the emission level and compare reading to the applicable limit.

The test data of the worst-case condition(s) was recorded.

The bandwidth of test receiver is set at 9 KHz.

10.4. Test Result

PASS. (See below detailed test result)

Notel: All emissions not reported below are too low against the prescribed limits.

Note2: “-----” means peak detection; “-----” mans average detection
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EUT: 10 5 GHz 1000 Mbps UBR with | Model Name. iondxle_d_ext
External Antenna with dying
gasp [extended temperature]
Temperature: 24.5°C Relative Humidity: 52%
Probe: Line Test Power: AC 110V/60Hz
Test Mode: X Test Result: Pass
Standard: (CE)FCC PART 15E_QP
1000 dBu¥Y
a0
80
| FCC Part 15 B Clags A Conduction QP
70
1
| FCC Part 15|B Class A|Conduction A¥YG
1]
L1} 3 5 g ¥
aw L W TM,J“"’
| ;ll] ) peak
» B
AVG
20
10
0.0
0.150 [MHz) 30.000
Reading Correct Measure- =
No. Mk.  Freq.  Level Factor ment Limit Over
MHz dBuV dB dBuVv dBuv dB Detector
: 0.1549 52.17 11.79 63.96 79.00 -15.04 QP
2 0.1580 27.57 11.80 39.37 66.00 -26.63 AVG
3 0.2649 39.45 10.16 49.61 79.00 -29.39 QP
4 0.2726 14.82 10.13 24.95 66.00 -41.05 AVG
5 0.5796 35.10 10.80 4590 73.00 -27.10 QP
(5] 0.5977 19.27 10.80 30.07 60.00 -29.93 AVG
W 10.1699 30.87 11.02 41.89 73.00 -31.11 QP
8 10.4524 20.02 11.02 31.04 60.00 -28.96 AVG
9 15.9496 35.24 11.09 46.33 73.00 -26.67 QP
10 16.3978 23.71 11.09 34.80 60.00 -25.20 AVG
11 18.2314 33.47 11.11 44 58 73.00 -28.42 QP
12 18.4252 20.58 11.11 31.69 60.00 -28.31 AVG

The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = (LISN, ISN, PLC or Current Probe) Factor + Cable Loss +Attenuator
(3) Margin = Result - Limit
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EUT: 10 5 GHz 1000 Mbps UBR with | Model Name. iondxle_d_ext
External Antenna with dying
gasp [extended temperature]
Temperature: 24.5°C Relative Humidity: 52%
Probe: Neutral Test Power: AC 110V/60Hz
Test Mode: X Test Result: Pass
Standard: (CE)FCC PART 15C_QP
00 dBuV
80
| FCC Part 15 B Clazs A Conduction QP
70
60 ! | FOC Part 15|B Class A Conduction AYG
50 3 T
5 7
“ i w e
B 10 2 peak
20 \ 5 ‘\.\_,,_r’f [
AVG
20
10
0
-0
0.150 MHz) 30.000
Heading ‘orect Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV dBuv dB Detector
1 - 0.1590 51.22 11.81 63.03 79.00 -15.97 QP
2 0.1632 28.76 11.83 40.59 66.00 -25.41 AVG
3 0.2908 38.48 10.24 48.72 79.00 -30.28 QP
4 0.2968 14.64 10.32 24.96 66.00 -41.04 AVG
5 0.6400 31.34 10.82 4216 73.00 -30.84 oP
(5] 0.6508 1819 10.82 29.01 60.00 -30.99 AVG
7 10.8399 32.46 11.03 43.49 73.00 -29.51 QP
8 11.0791 21.43 11.04 32.47 60.00 -27.53 AVG
9 14.8000 34.31 11.07 45.38 73.00 -27.62 QP
10 15.1455 22.80 11.07 33.87 60.00 -26.13 AVG
11 17.6900 33.11 11.11 44 .22 73.00 -28.78 QP
12 18.0393 20.41 11.11 31.52 60.00 -28.48 AVG

The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = (LISN, ISN, PLC or Current Probe) Factor + Cable Loss +Attenuator
(3) Margin = Result - Limit
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11. CONDUCTED SPURIOUS EMISSIONS
Test Requirement: FCC Part 15 C section 15.407

(d) In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating. the radio
frequency power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power. Based on either an RF conducted or a radiated
measurement. Provided the transmitter demonstrates compliance with the peak
conducted power limits.

Test Method: ANSI C63.10: Clause 6.7
Test Status: Pre-Scan has been conducted to determine the worst-case

mode from all possible combinations between available
modulations, data rates and antenna ports (if EUT with
antenna diversity architecture). Following channel(s) was
(were) selected for the final test as listed below.

Pre-test the EUT under 2 modes: power-supplied by using
the AC adapter and power-supplied by using internal battery.
After pre-testing, we found the worst case is the test mode of
EUT power-supplied by using internal battery.

Test Configuration:

Spectrum Analyzer

o o e |
Aw | OOoE

oOoQ=
o o o e |

oD E.U.T

Non-Conducted Table

Ground Reference Plane

Test Procedure:

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port to the spectrum
analyzer or power meter.

2. Set the spectrum analyzer: RBW=100 KHz, VBW = 300KHz. Sweep = auto; Detector Function = Peak. Trace
= Max Hold, Scan up through 10th harmonic.

3. Measure the Conducted Spurious Emissions of the test frequency with special test status.

4. Repeat until all the test status is investigated.

5.  Report the worse case.
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Result plot as follows:

220 5.180 GHz
13.515000000 GHz Ave Type: Leg-Fwr mace) 5B

— Trig: Fres Run TP i b
pET|FFPPP F

FHO Fasr )

ASS 1F il o Atten; 14 B
Ref Offset 0.6 dB Mkr2 17.368 3 GH:z
10 dididiv_ Ref 2.85 dBm =9.47 dBm
L :?c" " } =
0 ; -

i T d | e
Sweep 6827 ms (32001 pts)

) r 2 GHz S0 23 dBm
H r 16128 8 GHz2 -5d 55 dBm
M r 17368 3 GHz £8.47 dBm
B
g sTaTus
a20 5.240 GHz
enter Freq 13.515000000 GH= | A Type: Log-Fwr b TR IGRT
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a20 5.745 GHz
__!'_r.'_t_‘r Freq ¥3.515000000 GHz PG Faws ) Trig:Fres Run Ava Type: Log-Fur "'.::-:!-_ AR
ASS EGaniLow Atten: 16 4B MT|F FRPF P
Mkra 17.830 2 GHz
0 g Ref 8.34 dBm ; 53.86 dBm

]

e 1 Pass

W & 'W“J-—_ = ‘."_- ":h —
>

Start 30 MHz Stop 27.00 GHz
E_ﬂ BW 1.0 MHz WVBW 3.0 MHz Sweep B6B.27 ms (32001 pts)

T M 1 r F.4291 GHz 55092 dBm
2 N r 15,247 O GHz -50.07 dBm
M f 17830 2 GHz £33 86 dBm
4
5
&
T
&
=1
1
11 i
g *
s gy sTaTUs
a20 5.825 GHz
SO000000 GHz | Avg Type: Log-Pwr ARl qam B
:_-_I'_l_l!tr Freq 13.515000000 GHz SR . i Fres Aun mc!_. RN
FASS FGmind o Attan: 16 4B DaviF PRP PP
Raf Offset 0.6 dB Mkr3 26 «"n_':"' !If"' GHz
10 diidie Ref 572 dBm -18.23 dBm
iy

2 1 Pasa

Stop 27.00 GHz

i FVBW 3.0 MHz Sweep GE.27 ms (32001 pis)

D NI ST T I S S S 51 S 21 5 < 0V S

T M 1 F 2350 3 GHz 56 92 dBm

2 M r 168177 8 GHz 5178 dBm

) ] r 25 421 0 GHz 48 Z3 dBm

5B

&

T

=3

-]
10
11 -
L »
s !f;gs'rﬁm'.:

120|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Bp
AA Electro Magnetic Test Laboratory Private Limited ilB/EE/_\\m
% 7~ [ACCREDITED|

Certificat#5593.01
Report No.. AAEMT/RF/230404-04-01

n205.180 GHz

000000 GHz | Bwg Type: Log-Pur 1,1 I
_._?_I'_I-_lﬂr Freqg 13.515000000 GHz Sl v Fres Run b Tvre |t iy IJL..'
ASS EGnimilow Atten: 18 4B Dav|P P-RPPP
Bt it i Mkr3 26 aif:- r31“-1".- "_-Zi'l I
10 ditidly Ref 525 dBm -13.82 dBm
LB
i race 1 Pgss
1]
I o\ il 1 | ._} = = | "
1 - 31 ! 1 = e e i = 1
i " s
Stop 27.00 GHz
1 WVBW 3.0 MHz Sweep 68.27 ms (32001 pis)
i M 1 f 35445 GHz 5550 dBm
2 M r 16,089 4 GHz £2.36 dBm
M r 25,461 4 GHz <4382 dBm
4
5
&
7
&
-]
A
11 -
i ®
s g =raTues
n20 5.240 GHz
13.515000000 GH= . Avg Type: Log-Pwr it &
PO Fas (o Trig:Fres Run o i oy

PASS G, nowr Atten: 14 d8

Ref OfMset 0.6 dB
10 dElfdiy Ref 3.21 dBm

"]

race 1 Pass

tart 30 MHz Stop 27.00 GHz
Es BW 1.0 MHz AWVBEW 3.0 MHz Sweep ﬁ&?? ms (32001 pts)y
_-__u__ Y

o FE81 3 GHz £251 dBm

o] r 16,1290 GHz 54 14 dBm

] r 2 GHz A5 14 dBm
=

g sTaTus
121 |Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



AA Electro Magnetic Test Laboratory Private Limited

Certificat#5593.01
Report No.. AAEMT/RF/230404-04-01
n20 5.745 GHz
W - o mace[ D da= B
_______ 13.515000000 GHz =S le i R Avg Type: Log-Fur 3 R
(ECamiLow Aten: 20 B Er|F FRFPRPF
Ref Offset 0.5 dB Mkr3 24.903 2 -":-!-I—
10 dBldiy Rel 9.23 dBm -15.55 dBm
i e 1 Pass

= 20 G

C

T
L]

“Stop 27.00 GHz
Sweep 68.27 ms (32001 pts)

VBV 3.0 MHz

f F20408 GHz HL.TE dBm
r 16,345 & GHz ~48.33 dBm
f 249039 GHz 4655 dBm

gy sTaTUs

n20 5.825 GHz

F

Avg Typs: Log-Fwr el : B
Trig: Frea Fun

L TVPE] 1wttt
PR Foss ) E
(ECabndew Attwn: 16 dB P FRRR P

10 dBidiv

Ref Offset 0.5 4B
Ref 5.72 dBm

Mkra 26.421 0 GHz
48.23 dBm

1)

race

Stop 27.00 GHz

tart 30 MHz

es BW 1.0 MHz #VBW 3.0 MHz Sweep BE.37 ms (32001 pis)

_-______ m—L
] f 2350 3 GHz £5.92 dBim
r r 15.177 9 GHz £1.79 dBm
M t 26421 0 GHz 823 dBm

-

ﬁb'ﬂ-‘-rll'.-
122 |Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1

ACCREDITED|




Bp
AA Electro Magnetic Test Laboratory Private Limited ilB/EE/_\\m
% 7~ [ACCREDITED|

Certificat#5593.01
Report No.: AAEMT/RF/230404-04-01
ac205.180 GHz
__!"_r."_t_“r Freq 13.515000000 GHz A Fas = Trg:Fres Run Ava Type: Log-Fur “::!-_ LA
ASS EGaniLow Attan: 16 dB Y|P P REP P
Ref Offset 0,56 dB MEkr2 26.1 '.'.'?T. .? G !'l F
10 dididly  Ref 560 dBm -13.72 dBm

]

e 1 Piss ‘

Start 30 MHz Stop 27.00 GHz
E_ﬂ BW 1.0 MHz #VBW 3.0 MHz Sweep G6B.27 ms (32001 pts)

1M A f 3508 6 GHz E51.44 dBm
2 N r 16231 8 GHz 5121 dBm
r ' 2G12T T GHz 437z dBm
4
[
&
T
&
=
A
11 -
L § *>
£ gy sTaTus
ac20 5.240 GHz
13.515000000 GHz . A Type: Log-Fur i BEEC)
PASS | B L Rl - b e g Ll FE R
B B B MEkr3 1?'.}.;"5- 1 -";1I-i7'
10 dBlidiv Ref 5.79 dBm o2. 80 dBm
o
race 1 Pigssa
. II W - =
il | ¥ el izgpze ! ! |
tart 30 MHz Stop 27.00 GHz
es BV 1.0 MHz FVEBW 3.0 MHz Sweep B65.27 ms (32001 pis)
S T T S AN S 7 111 15 1/ 0 R
7] f 4966 4 GHz E7.07 diim
] r 16210 7 GHz £1.74 dBm
i ' 18188 1 GHz £6.50 dBm
5
B
T
=3
-2
10
11 -
L >
o ﬁb'—ﬁ*rll':-
123 |Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Bp

AA Electro Magnetic Test Laboratory Private Limited i]B/EE_\m
2 N\3 |
% 7~\"x" |(ACCREDITED)

Certificat#5593.01
Report No.: AAEMT/RF/230404-04-01
ac205.745 GHz
13.515000000 GHz i fva Tyme: Log-Fur e BEREEI)
PASS | i Ao 1808 el R R
Ref Offset 0.6 48 Mikr
10 diidie  Ref .82 dBm
ol race 1 Pass |
[
i |
TN ' ' o
L i i = e E =
| iR, T i i |
tart 30 MHz Stop 77.00 GHz
&5 BW 1.0 MHz B 3.0 MMz Sweep B2.27 ms (32001 pts)
M f 4006 4 GH2 5671 dBm
Mo1 T 15262 0 GHz 5195 dBm
M t 26435 3 GHz 2589 dBm
"
'@,L:L'-rll'.-
ac20 5.825 GHz
enter Freq 13.515000000 GHz ] Ava Type: Log-Fur R o= DEEREN.

e e WD st I:I Tr'Iﬂ'.Fl‘-. R

> rT— i .
FPASS IF Gnim:l, oo Brten: 18 48 mr|F R PR E T

Mkra 24 882 3 (=M=
Ref Offset 0.6 dB MEr3 24.682 3 GI T
d44 84 dBm

10 dBidiv Ref 8.09 dBm

Start 30 MHz Stop 27.00 GHE
es BW 1.0 MHz WEW_ 3.0 NMiHzZ Sweep 6B.2ZT ms {32001 pis)
“——_—_— | 1 1 A
1T ™ 1 f 3.324 6 GHz 5623 dBm
] Li 16,329 6 GHz 5003 dEm
. o] f 24682 3 GHz 44 24 dBm
5
B
T
&
- ]
Rl
11 [
q *
G [rb=1*1|.l'.-
124|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



AA Electro Magnetic Test Laboratory Private Limited

" [ACCREDITED

M T -
Certificat#5593.01

Report No.. AAEMT/RF/230404-04-01
ax20 5.180 GHz

B ey |
macE] X

13.515000000 GHz T Frew Fun R TR LA TYPEis s
PR Fasn ) - o N

PASS IF Gonimsd, o Atten: 18 4B

Mkr3 25.034 6 GHz

Ref Offset 0.5 dB - S
10 dBidiv Ref 5.03 dBm 47.90 dBm
oG
race 1 Pass

Stop 27.00 GHz

tart 30 MHz
es BW 1.0 MHz WVBW 3.0 MHz Sweep BE27 ms (32001 pis)
e f 48958 GHz S7.02 dBm
M % T 16,334 & GHz -52.30 dBm
M r 260346 GHz 4780 dBm

ﬁb'ﬂ-‘-rll'.-

ax20 5.240 GHz

aug Type: Log-Fwr mrece] 5B
i ] Trig: Frasa Aun |1-rei AT EE
Arzen: 18 S8 WP PRPP R
Ref Offset 0.5 dB Mkr3 24.533 ,1 '-,-= Ti s
10 dEVdly Ref 5.03 dBm 43.43 dBm
og
race 1 Pass
a | 9
. | il = - - 1 b e
i Mm&_._ v s g
tart 30 MHz Stop 27.00 GHz
es BW 1.0 MHz #WBEW 3.0 MHZ Sweep ﬁ&?? ms (32001 pts)
el r 4539 4 Gz S7.30 dBm
M r 16273 1 GHEz 5257 dBEm
M f 24633 1 GHz 4343 dBm
"
g sTaTUs
125|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



i S
AA Electro Magnetic Test Laboratory Private Limited i]B/EE/_\\m
SN

" [ACCREDITED

M T KOTART
Certificat#5593.01
Report No.. AAEMT/RF/230404-04-01
ax20 5.745 GHz
avg Type: Leg-Fwr TACET - G5 B

PHO Fass (o) Trig: Fres Fun T

B P s
T .
FASS IFGbn:d, e Atten: 16 9B cerlr PRRFF

Raf Offset 0.6 4B  16.585 4 .If:i.;-.
10 dlidiv Ref 6.49 dBm 56.08 dBm

o

race 1 Pass

tart 30 MHz Stop 27.00 GHz
es BV 1.0 MHz WVBW 3.0 MHzZ Sweep BE27 ms (32001 pis)
M f 4004 2 GHEz 54 88 dBm
M r 16167 B GHz S2AE dBm
M r 16886 4 GHz £6.08 dBm

'@,-.:1-'-”--.-

ax205.825 GHz
aenter Fr 13.515000000 GHz | Aoeg Type: Log-Pwr '-"Iﬂ’-ti_..

Center Fr T s o THigFres Run S

PASS iFGain:d o Aptan: 20 48
Bt erifeat o e Mkr3 24 ?'_1 f'_- 7 -"Z-!-I—
10 dididy  Ref 8.596 dBm -39 87 dBm
5 | Trace 1F 453
g | | | :\ | Bl Sy i T
M Pt b g ot et il
Start 30 MHz ' ' ' ' ) ' ~ Stop 27.00 GHz
es BW 1.0 MHz #WBW 3.0 MHzZ Sweep 6B.27 ms (32001 prs)
R e
1 M f 4885 4 GHz £3.71 dBm
2 M r 16.239 4 GHz A7 .37 dBm
. M f 24816 7 GHz 3987 dBm
5
&
7
]
]
10
11 -
L} *
s g sTaTus
126 |Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



AA Electro Magnetic Test Laboratory Private Limited

% e T
Z ///\%\\? [ACCREDITED

Certificat#5593.01
Report No.. AAEMT/RF/230404-04-01
n405.190 GHz
enter Freq 13.515000000 GHz | Aoeg Type: Log-Fur b | [
PASS a2 e 1038 el PR
Bt Oftaatn 5 Mkr2 26 _a‘.'r‘!'- ] -"—:f-l z
Ref 0.47 dBm 51.95 dBm

10 dBJYd
GG

458

WVBW 3.0 MHz

[ v T Fuectiow [ RNCToWwBiS]  flkcionwaie B

Stop 27.00 GHz
Sweep 6227 ms (32001 pie)

i M 1 r 4 886 4 GHz 5885 dBm

2 M r 16296 0 GHz -58.64 dBm

. M r 26,476 8 GHz £1.56 dBm

-]

&

T

&

9
1
T -
L »
L= Mgy sTaTus

n405.230 GHz
——

entar Freq 13.515000000 GHz |

; —  THE:Fras FRun
= PR F 1
ik [Pkl - T Attan: 12 4B

Bwg 'I'rpl;: Log-Pwr

RaCE] B
Tl s
P FPEP P

Ref Offset 0.5 dB
Ref 1.06 dBm

Mkr2 26.486 0 GHz
-18.28 dBm

10 B b
LB G

2 1 Paea

#WVBW 3.0 MHz

[ " T FiecTow [ RINCTIONWADTS] ——  Fuhctahwate B

Stop 27.00 GHz
Sweep 6227 ms (32001 pts)

T M F 48991 & GHz 5042 dBm
2 N r 16244 5 GHz 5544 dBm
) (] 4 26 489860 GHz 48 28 dB8m
B
-1
T
&
- ]
Rl
11 -
q »
E !fn:-'rnr\-.-'.:
127 |Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



AA Electro Magnetic Test Laboratory Private Limited Z G

77~ [AccRreDITED

T KOTARR
Certificat#5593.01
Report No.: AAEMT/RF/230404-04-01
n40 5.755 GHz
Aug Typs: Log-Pwr "r-'a:l:l' B
o Trig:Fres Aun I::-‘Ir s
Atten: 14 I8
Mkrd 26.201 9 GHz
Raf Offset 0.6 dB <485.02 dBm

10 dBE Sl

Ref 3.78 dBm

"]
ra

1 Fa

Stop 27.00 GHz

es BW 1.0 MHz #VBW 3.0 MHz Sweep 5&2? ms (32001 pt=)
T N S 1 Y 0 (5 7N 15 51 VS
] r 4 882 & GHz 5580 dBm
M r 16.295 0 GHz 5417 dBm
o ] r 26201 8 GHz <4502 dBm
-
-3
T
B
=
10
1% -
i >
NER g sTaTUs
n40 5.795 GHz
T [ g T 1 Leg-Pwr TRACE 3
':- ._:r_Fruq 12.515000000 SHz R r.l..n 1 Trig: Fres RAun va Tmetea ”“E! g i
PASS Tk Pyt S Atten: 14 4B wi|FFPPPF
Raf Offset 0.6 dB Mkr3 26.440 4 GHz
10 Bl Ref 2.72 dBm d5.44 dBm
i race 1 Pass i
i
— .
} i ' L -L
| : . It Pt i
_.W A BT
Stop 27.00 GHzZ
FVEBW 3.0 MHz sweep 6527 ms (32001 pis)

@ STATUS

128 |Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Bp

AA Electro Magnetic Test Laboratory Private Limited i]B/EE_\m
2 N\3 |
% 7~\"x" |(ACCREDITED)

Certificat#5593.01
Report No.. AAEMT/RF/230404-04-01
ac40 5.190 GHz
S000000 GHz | W - Lo maceT J o= e
_______ 13.515000000 GHz e Avg Type: Log-Puwr o R
IFGain: o Attan; 10 48 P PRPPP P
Mkr2 24.890 4 GHz
10 dBdie Effnﬁ'é':ﬁ:: <19 85 dBm
i race 1 F a5s b
! | 4

Start 30 MHz Stop 27.00 GHz
es BW 1.0 MHz WVBW 3.0 MHz Sweep BE.27 ms (32001 pr<)
G I ST T - SO A [ 1< S 21 I 1 1 [ =" | S
T M F 4 8050 GHz AT BE diBm
2 M r 16282 4 GHz 5832 dBm
. M f 24 880 4 GHz 45 26 dBm
]
[+
T
a8
9
Rl
T4 ol
L *>
e g =raTus
ac405.230 GHz
. Awg Type: Log-Pwr TRACE :
[eenter Freq 13.515000000 GHz —— :I,,. Y wa Type: Log ‘*"E! jid=5
P 3 NG, noe Atan: 12 48 wifFFFFFPF
P Inrrr— Mkr3 25.02 Jml GHz
1o deidy  Ref 1.47 dBm 47.88 dBm
1] :

Stop 27.00 GHz

WVBW 3.0 MHz

5035 dBm

56 22 dBm
r 25021 1 GH=z A7 28 dBm
_®
U 517U
129 |Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



AA Electro Magnetic Test Laboratory Private Limited

A ACCREDITED|

T AN
Certificat#5593.01
Report No.. AAEMT/RF/230404-04-01
ac40 5.755 GHz
'!rrr.l:i—.E

Avg Typs: Log-Fwr
— TH S
PHIN Fasn (00 r'“_:":; Fun :;-lr FRPF P

13.515000000 GHz

PASSE IE G, e
Ref Offset 0.6 dB Mkrd 25 1'_‘4':’ _:! 'I’: 1I-i"
10 dBidiv Ref 0.79 dBm 48 94 dBm
T
race 1 Fasa |

Stop 27.00 GHz

tart 30 MHz
es BW 1.0 MHz #VBW 3.0 MHz Sweep BE.27 ms (32001 pts)
M f 4591 6 GHz £58.97 dBm
Moo1 T 6048 5 GHz E5.04 dBm
M f 26287 2 GHz B84 dBm

ﬁb'ﬂ-‘-rll'.-

ac40 5.795 GHz

Mg Type: Log-Pwr TRACE 5
I;_- tor Freq 13.515000000 GHz — =|,,. . Trg Free Run ,m! LER R
s EGamdos T Atten; 12 48 HIFPPRP P
MEkr3 26.2989 6 GHz

i
47.84 dBm

Raf Dffset 0.6 dB
10 dBdly Ref 2.41 dBm

4 f 4 ST.3T dBm
M 3 T 15300 2 GHz -55.68 dBm
] r 25299 6 GHz <4784 dBm

lg 51aTUS

Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1

130|Page



ACCREDITED|

Certificat#5593.01

AA Electro Magnetic Test Laboratory Private Limited
X

Report No.: AAEMT/RF/230404-04-01

ax40 5.190 GHz

mrace]

Aug Typs: Log-Pwr -

e [
e

13.515000000 GHz I —
e . 1 [
PASS Jrffm':.'ﬁ. b Atten: 12 dB
Ref Offset 0.6 dB Mkrd 25 a‘!-;l 1 *“' GHz
10 diidiy Ref 1.30 dBm 22.09 dBm

]
race 1 Pass |

=

{}.:. IR w——

Stop 27.00 GHz
Sweep BE.37 ms (32001 pts)

[HkH] Hors ]

M f GHE ST 83 dBm

M r 16424 8 GHz -55.E5 dBm

] f & GHz 4209 d8m

. -
g sTaTus
ax40 5.230 GHz
TRACE i_._

Mg Typs: Log-Pwr
Tre] e peas
P FRPR P

i Trig:-Fres Aun
Atten: 14 9B
3 F EAMD T = H>
Ref Offset 0.5 dB Mkrd 17 '-J-'I”..' I_'i.
10 didly  Ref 3.54 dBm &0.52 dBm

]
R race 1 Fass

Stop 27.00 GHz
Sweep 68.27 ms (32001 pts)

[HEH| HLILS
4 f 48816 GHz S7.58 dBm
(i S I 15,160 2 GHz 53.60 dBm
M r 17840 3 GHz B2 dBm

O sTaTUS

131|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/RF/230404-04-01

ax40 5.755 GHz

13.515000000 GHz

PHO Fass (o) Trig: Fres Fun

Aug Typs: Log-Pwr

ACCREDITED|

Certificat#5593.01

mrece] B
TR o iy
P FRPR P

PASSE IFGmim:d nw Atten: 10 B
Mlbsr 5. 480 D GHz
Raf Offset 0.6 4B :
10 dlidiv R;i' 0.01 dBm 49 .66 dBm
i race 1 Pass |
l } 1 | ]
1 402 I ] | ! | | Q
MW e e et

WVBW 3.0 MHzZ

'@,-.:1-'-”--.-

Stop 27.00 GHz
Sweep BE.37 ms (32001 pts)

ax40 5.795 GHz

Trig: Fras Aum

T F ]
e T Atten: 12 0B

IFGmin:d o

Awg Type: Log-Pwr

- e R
mace] S B

TP o ad i e
e

Mkr2 17.254 6 GHz
11

Ref Offset 0.5 4B - ™
0 diidie  Ref 0.99 dBm 51 dBm
T
race 1 Pass |

Stop 27.00 GHz
Sweep 6B.27 ms (32001 pis)

T T s A 1 0172 5. 3 S
] f 48082 5 GHz 5711 dBm
el r 16280 T GHz 5595 dBm
. o] r 172684 6 GHz 45111 dBm
5
5
T
B
=2
10
T4 -
i p
Lra g sTaTus
132|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



P e P
AA Electro Magnetic Test Laboratory Private Limited ﬂm

% e T
Z ///\%\\? [ACCREDITED

Certificat#5593.01

Report No.: AAEMT/RF/230404-04-01

ac80 5.210 GHz

[Senter Freg 13.515000000 GHz I

PNy Fasm 0

e Trig: Fras Fun
PASS IF G, o Attan: 10 48

Bwg Typs: Log-Pwr TRACE o
TR
ErfFPPPP P

Raf Offset 0.5 dB
10 diidly  Ref 0.25 dBm

MkrS 26.450 5 GHz
=0.05 dBm

19847 3 GHz
254505 GHz -50.05 dBm

WVBW 3.0 MHz

Stop 27.00 GHz

g sTaTUS

ac80 5.775 GHz

[Senter Freq 13.515000000 GHz I

PRSE

== Trig: Frea Run
PR e el
- oL Btten: § dB

Avg Type: Log-Pwr TrecE] =8

TP} it el
wrlFPPPR R

Raf Offset 0.6 4B

Mkr3 17.04T7 2 GHz
-86.52 dBm

10 dBidiy Ref -5.78 dBm__

{

Stop 27.00 GHz

4 F 5905 dBm
] 1 r 6048 & GHz 57.04 dBm
] r AT 04T 2 GHz 56552 dBm
. L
d’b!’-lﬂ."‘.l':-
133|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Bp

AA Electro Magnetic Test Laboratory Private Limited i]B/EE_\m
2 N\3 |
% 7~\"x" |(ACCREDITED)

Certificat#5593.01
Report No.. AAEMT/RF/230404-04-01

ax80 5.210 GHz

F

Awg Typs: Log-Fwr e 3 B
TP FA sttt
rfP FERP P

13.515000000 GHz B Fas o Trig:Fres Aun

IF G inzd s Atten: 10 4B

10 ditidiy  Ref -0.41 dBm 53.87 dBm

E 22 168 O (oM
Ref Offset 0,5 98 MkrS 26.458 9 GH

]

race 1 Pass !

tart 30 MHz Stop 27.00 GHz
es BUW 1.0 MHz AVEW 3.0 MHz Sweep BE.2F7 ms (32001 pte)
s

f AGTEH B GHz S48 dBm

r 5047 T GHz 58,19 dBm

f 16956 4 GHz AT 52 dBm

r 176430 GHz B2 36 dBmy

r 26458 5 GHz 5367 dBm

1:['9'.:1-'-“!'.-
ax805.775 GHz
13.515000000 GHz AYE Type: Log-Fwr b e Il
SASS . R
Raf Offset 0.6 dB8 Mkr3 L*’.-i-‘;'ﬁTl_: -.?::;II-I:
10 ditidiy__ Ref -2.7F dBm 25.41 dBrm

e 1 Fass !

Rl - ] | - )

Start 30 MHz Stop 27.00 GHz

Sweep 68.27 ms (32001 pts)

134|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



S,
i:i\\\i//;:
AA Electro Magnetic Test Laboratory Private Limited 22200 WS SSW
“ 7~ [AccReDiTED)
E M T bl
Certificat#5593.01
Report No.: AAEMT/RF/230404-04-01
12. ANTENNA REQUIREMENTS
12.1.  Limit

shall be used with the device.

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party

12.2. EUT ANTENNA

The antennas used for this product are External Dish/Sector Antenna and that no antenna other than that

furnished by the responsible party shall be used with the device, the maximum peak gain of the transmit antenna is 27
dBi. and the antenna connector is designed with permanent attachment and no consideration of

replacement. Therefore the EUT is considered sufficient to comply with the provision.
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**End of report**
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